H-248
Parts
Catalog



2P \
l/"\ -
P <
RES \ Lo
Delivery Section ( ER
<7\ lnession N/

Table of Contents / B

1748 LE®

Inking Sectlon

OECL
— e KW

Nain Press Section

Danpening Section

BB

Plate Cylinder
TAR

Blanket Cylinder

( BES
Feed Section

\ B
\gsi)

2nd Transfer Cylinder

"E1ELE
15t I;snsfer Cylinder

¥% Bese Frame
Section my Description | _ T U 5% B Fig No
Paper Elevator ET T3001
Side Guide and Tail Guide HAF T3002
Double Sheet Detector 2 KRE 73003
Suction Foot Mechanism $r2 a7y Mg ' T3004
Height Control and Double Sheet Deflector />4 I /. 28N L - T3005
Feed Roller and Drive Pulley Z4—Fo—35, F—1J T3006
ISuction Foot Drive Unit + 7 a7y FNEREER T3007
Paper Table Elevator Drive Unit B A T3008
-[Pullout Roller and Skidwheel TNVT 72 bhu—5 RFv FikA4—/ | T3009
Conveyor Table (NOP-S) I R7 F—7b (NOP-S) | T3010
Feed FE#EEE [Conveyor Table (OP-S) AT F—F ) (0P-S) ' T3011
Section Air Piping =T —ER - . T3012
Pump and Pump Motor BT, T—H— "'T3013
Valve % | T3014
Paper Table Elevator Drive Unit iR LA . T3015
Paper Elevator BETER T3016
Suction Foot Drive Yo a7y EEBhER T3017
Feeder Drive Mechanism AR BR LR T3018
Conveyor Table 3 R_RTF—=T ) : T3019
Skid Roller Ax vy Fo—35 T3020
Air Piping =7 —BRE T3021




Table of Contents / Bk

Section 3@ Y __ Description T B1% B Fig. No

N Side Register T3022

Paper Feed—in Unit B 5L T3023

Main Drive Mechanism e T3024

1st Transfer Cylinder FLELR T3025

2nd Transfer Cylinder 2 LA T3026

B |Main Press| AH¢# [Impression Cylinder EIR T3027
Section Blanket Cylinder EFN T3028
Plate Cylinder hRAR T3029

Cylinder ON-OFF Mechanism (1P) B (1 D) T3030

Cylinder ON-OFF Mechanism (2P) IR (2 P) T3031

Vertical Register Mechanism FTH R T3032

Ink Fountain(1P) A%770r5y (1 P) T3033

Ink Fountain(2P) A X770 FTY (2 P) T3034

Ductor Roller and Oscillating Drive Forr—ua—5 Fi—a I/Eﬂl T3035

Inking |- > %#B(Ink Roller (1P) Av%a—5 (1P) T3036
Section Ink Roller (2P) ArFua—7 (2P) T3037
Oscillating Roller and Ink Roller A —varvu—35 Ar¥xu—F [ T3038

Form Roller wjo— - T3039

Single Lever Mechanism DT T3040

Dampening Fountain (Molton) KZrorTF (FALFY) T3041

C Form Roller (Molton) ¥o—5 (FEAFY) T3042
Dampening | #RA¥B#S |(Dampening Fountain (H.W.M. Crestline) K777y BN ZUXFIFA ) 13043
Section Form Roller (H.W.M. Crestline) Eo—5 HWM JULAXFT4) | 13044
Dampening Fountain Bottle (Molton) SRV CEARY) ' T3045

Dampening Solution Circulating System I LKAERER T3046

Ink Clean-up Attachment EPES j T3048

Cleaning | ###8 |Blanket Cleaner Unit (IP) (Optiom) 752 V0—F QP) (FFTad) T3049
Section Blanket Cleaner Unit (2P) (Option) T U—F P (A7 ad) T3050
Pump for Blanket Cleaning Solvent (Optiom)[7 7 U —F (XS ayv T3051

Gripper Bar and Chain Guide ME. Fz—vHAF T3052

Front Guide and Delivery Pile Guide 7ay A F, i sm T3053

D | Delivery | HE#&#0 [Back Jogger N g al— T3054
Section Delivery Tray HHES T3055

i Relative Parts for Ratchet SFcy 18 T3056
"Base Frame| ZP% |Base Frame E e T3057
"Lubricant | #&d® (0il Piping (OP-S) A VBEE (0P-S) T3058
Piping 0il Piping (NOP-S) A A B E (NOP-S) T3059
Cover (OP-S) IEm B 25— (0P-S) 1 T3060

Cover (NOP-S) 1E8 7 23— (NOP-S) T3061

Cover Jurs i T3062

E Cover (For Japan) ZuF 7 &Z (BEREREER) T3063
Cover |%/5—%E|Cover (For Japan) a7 75 (BXRERER) T3064
Section Cover (For Japan) ZuF 72 (AEEPER) T3065
Name Plate and Label (OP-S) SEiR 5~ (0P-S T3066

Name Plate and Label (NOP-S) N Z ~JL (NOP-S) T3067

Name Plate and Label (OP-S For SF) . &5~V (SFA_ OP-S) T3068

Name Plate and Label (NOP-S For SF) S, % 7<) (SFAH_ NOP-S) T3069

Tools TR |Set of Tools %ﬁﬁ T3070
Operation Panel 3% T3071

Control Box BB >~ 7 X T3072

F | Electric | W% [Electric_Components{(OP-S) i (OP-S) T3073
Section Electric Components (NOP-S) ¥k (NOP-S) T3074
Electric Components(OP-S For SF) WEUREH S (SFA__0P-5) T3075

Electric_Components (NOP-S_For SF) W RUMER L& (SFA_ NOP-S) T3076




s G

(=]
un

p;

A k

STANDARD STOCK PARTS NO.

117-531 M5 X 35
117-532 M5 X 40
p— = - 117-532.01  M5X40
RAFN b =T 1a **’,ﬁ;{h I ;117565 M10X 25
. 117-571 M10 X35
Screw e Serew g 117-572 M10 X 40
- 117-573 M10 X 45
117-576 M10 X 60
Parts No. dx2e Parts No. dxz 117-632 Mi2 X 40
101-360 M6 X 10 117-306 M3 X6
101-362 M6 X 12 117-308 M3 X8
101-365 M6 X 15 117-310 M3X 10
101-366 M6 X 16 117-358 M6 X8 BE&T
101-370 M6 X 20 117-358.01 M6 X8 vy THEN N B
101-375 M6 X 25 117-360 M6 X 10 L,
101-375A M6 X 25 117-362 M6 X 12 |
101-380 M6 X 30 117-365 M6 X 15 Screw
101-380A M6 X 30 117-368 M6 X 18 ==
101-381 M6 X 35 117-370 M6 X 20 Parts No. dx
101-382 M6 X 40 117-372 M6 X 22 118-306.1 M3 X6
101-462 M8 X 12 117-375 M6 X 25 118-508 M5 X 8
101-466 M8 X 16 117-380 M6 X 30 118-510 M5 X 10
101-470 M8 X 20 117-381 M6 X 35 118-525 M5 X 25
101-472 M8 X 22 117-382 M6 X 40 118-540 M5 X 40
101-475 M8 X 25 117-3824A M6 X 40
101-480 M8 X 30 117-383 M6 X 45 ey
101-480T M8 X 30 117-383A M6 X 45 “EEEL -
101-481 M8 X 35 117-384 M6 X 50 d
101-482 M8 X 40 117-385 . M6X55
101-483 M8 X 45 117-388 M6 X 70 Screw
101-510 M5 X 10 117-392 M6 X 90 ‘
101-512 M5 X 12 '117-406 M4 X 6
101-520 M5 X 20 117-408 M4 X8 Parts No. dxg
101-520T M5 X 20 117-410 M4 X 10 122-006 M3 X6
101-525 M5 X 25 117-412 M4 X 12 122-012 M3 X 12
101-525.5  M5X25 117-415 M4 X 15 122-056 M4 X 6
101-560 M10 X 20 117-425 M4 X 25 122-058 M4 X8
101-565 M10 X 25 117-430A M4 X 30 122-060 M4 X 10
101-565T M10X 25 117-462 M8 X 12 122-108.01  M5X8
101-570 M10X 30 117-4857 " 7 MBX15 122-110 M5 X 10
101-571 M10 X 35 117-470 M8 X 20 122-110.01 M5X10
101-572 M10 X 40 117-472 M8 X 22 122-112 M5X12
101-572T M10 X 40 117-475 M8 X 25 122-112.01  M5X12
101-574 M10 X 50 117-480 M8 X 30 122-115 M5 X 15
101-623 M12 X 45 117-481 M8 X 35 122-125 M5 X 25
117-482 M8 X 40 122-130 M5 X 30
117-483 M8 X 45 122-132 M5 X 40
: 117-484 M8 X 50 122-133 M5 X 45
Fihzx . 117-485 M8 X 55 122-160 M6 X 10
5__ = d  117-486 M8 X 60 122-162 M6 X 12
- 117-486.5  M8X60 122-165 M6 X 15
Screw 2 117-508 M5 X8 122-165.01 M6X15
117-510 M5 %10 122-168 M6 X 18
117-512 M5 X 12 122-185 M6 X 35
Parts No. dxg 117-512.01  M5X12 122-306 M3 X6
111-360 M6 X 10 117-515 M5 %15 122-370 M6 X 20
117-518 M5 X 18 122-765 M8 X 15
117-520 M5 X 20 122-770 M8 X 20
117-525 M5 X 25 122-782 M8 X 40
117-530 M5 X 30




170-108. 3 M8
170-110 M10
170-110. 1 M10
+FE R - *O—-+y kb N 170-110.3  MI10
A b ) * Y @d‘ 170-112 M12
b Scréw 2 Set Screw R 4
RAa%F v b
Parts No. dxi Parts No. dxi : —
125-056 M3 X6 140-258 M5X 8 r1a
125-058 M3 X8 140-262 M5X 12 =
125-065 M3X15 140-356 M6 X 6 Nut
125-106 M4 X6 140-370 M6 X 20 -
125-108 M4 X8 140-375 M6 X 25 Parts No. d
125-130 M4 X 30 140-383 M6 X 45 170-508 M8
125-158 M5 X8 140-470 M8 X 20
125-216 M6X 16
M+ b
AR rO—-+vy k —
ERAE Y G@d * 0 WE 1
e ut
Screw 2 Set Screw f 2 I
Parts No. dXxXP
Parts No. dxe 174-704 M20X1
Parts No. dX 4 141-406 M4 X5
125-606 M3 X6 145-305 M3 X5
125-608 M3 X8 145-355 M6 X 5 -
125-610 M3X 10 145-356 M6X 6 Ry 2Tvyoy
125-612 M3X12 145-358 M6X8 (@
125-615 M3X 15 145-360 M6 X 10 d
125-620 M3X20 145-362 M6 X 12 Lock Washer
125-655 MaX5 145-365 M6 X 15
125-655.01 M4 X5 145-404 M4 X 4 Parts No. d
125-656 M4 X6 145-405 M4 X5 180-103 " ¢3
b 125-658 M4 %8 145-406 M4 X6 180-104 o4
125-658.01 M4 X8 145-410 M4 X 10 180-104.01 ¢ 4
125-660 M4 X 10  145-458 M8 X8 180-105 65
125-662 M4 X 12 145-460 M8X 10 180-105.01 ¢5
125-665 M4 X 15 145-470 M8 X 20 180-106 06
125-672 M4 X 22 145-480 M8 X 30 180-106.01 6
125-675 M4 X 25 145-504 M5 X 4 180-108 $8
125-705 M5 X5 145-505 M5 X5 180-108.01 8
125-706 M5 X6 145-506 M5 X 6 180-110 ¢ 10
125-708 M5 X8 145-508 M5 X8 180-112 ¢ 12
125-710 M5X 10 145-510 M5 X 10 —
125-710.01 M5X10 145-510.01 M5X10 [ VAE I T
125-712 M5X 12 145-512 M5 X 12 S
125-712.01 M5X12 145-515 M5 15
125-715 M5X 15 145-530 M5 X 30
125-718 M5X 18 145-556 MIOX6
}gg_;g? xg § gg Conical Spﬂg Washer
125-758 M6 X 8 2w :: by sl A _ Parts No. d
125-760 M6X 10 4 180-403 ¢3
125-762 M6 X 12 180-404 ¢4
125-770 M6 X 20 Nut d 180-404. 1 64
125-772 M6 X 22 180-405 05
180-405. 1 65
- Parts No. d 180-406 66
- F b 170-103 M3 180-406. 1 66
1 170-104 M4 180-408 68
P 170-104.01 M4 180-408. 1 68
Wing Nut -~ d 170-105 M5 ~180-410 ¢ 10
170-106 M6 180-410. 1 ¢ 10
Parts No. d 170-106.01 M6 180-412 012
163-105 M5 170-106. 3 M6 180-412. 1 ¢ 12
170-108 M8




e EBT w4
Wave Washer E-Ring
Parts No. d Parts No. d
180-176 06 181-403 63
180-182 ®12 181-404 o4
181-405 65
181-406 ¢ 6
MEAES SR 181-408 ¢ 8
((., 181-410 ®10
Washer =7 181-412 ¢ 12
181-415 615
Parts No. d F -
180-704 ¢4
MEACELEDR Taper Pin
& Parts No. dx2
,, : 182-110 ®2X20
i 182-132 $2.5X25
C-Ring 182-142.1  ¢3Xx15
Parts No. d 182-145 ¢ 3X 20
181-004 04 182146 ¢ 322
181-008 ¢8 182-147 3X25
181-010 $10 182-148 ®3X28
181-012 $12 182-150 $3X36
181-015 ¢ 15 182-164 $4X18
181-016 616 182-165 $4X20
181-018 018 182-168 ®4X28
181-020 ¢ 20 182-169 6 4X32
181-025 ¢ 25 182-170 64X 36
181-030 ¢ 30 182-171 ¢ 440
182-188. 1 ®5X30
RECELDR 182-189 é5X32
' 182-190 ®5%36
182-192 6 5X45
Nd 182-209. 1 ®6X35
182-211 ® 640
Rino . 182-212 ®6X45
CRing 182-213.1  ¢6X55
Parts No. d 182-213.1 ¢ 6X55
181-224 ¢ 24 182-215 ¢ 6X63
181-230 ¢ 30 182-223. 1 & 7X55
181-232 ¢ 32 182-248 & 8X50
181-235 ¢ 35
181-242 ¢ 42
181-247 647 2Ty 5
181-252 ¢ 52 .
) f—t—
Roll Pin
ne
. ) Parts No. dxie
Cotter Pin ¢ 183-140 61.6X10
183-142 $1.6X14
Parts No. dxie 183~152 P2X14
183-743 ¢1.6X10 183-165.01  ¢2.5%10
183-744 01.6%12 183-166 $2.5%x12
183-745 61.6X15 183-168 62.5%16

-8-

183~170. 01 $2.5X20
183~-178 $3X6
183-179 $»3X8
183-180 ¢»3X10
183-181 ¢3X12
183-182 ¢ 3X14
183-183 ¢ 3X16
183-184 ¢3X18
183-185 » 3IX20
183-185. 01 »3X20
183-186 »3X22
183-187 »3X25
183-188 $3X28
183-189 »3X32
183-191 »3X40
183-200 ¢4X10
183-200. 01 ¢4X10
183-201 $4X12
183-205 ¢ 4X20
183-206 d4X22
183-207 d4X25
183-208 ¢ 4Xx28
183-208. 1 ¢ 4X30
183-209 ¢ 4X32
183-226 P HX22
183-248. 01 »6X28
183-249 $6X32
183-282 $»8X14

Ty 2 d

Flat Washer
Parts No. d
184-103 ¢3
184-103.001 ¢3
184-104 o4
184-105 ¢5
184-105.001 ¢5
184-105. 01 ¢5
184-106 06
184-106.001 ¢6
184-106. 3 ¢6
184-106. 4 06
184-108 08
184-108.001 ¢8
184-110 ¢ 10
184-110.001 o¢10
184-112 o012

' 184-114 ¢ 14
184-116 16
184-120 ¢ 20
r— :

"=

Key _
Parts No. dXxXhX4g
188-036 5X5X40
188-074 8X7X32
188-075 8X7X36
188-076 8X7X40



C

C

#MFEY _ a

Twva ST —d-
d|p ftRonowms B b
= Chain
Bushing - Needle Bearing Connecting Link
Parts No. dXxDXx4 Parts No. dXDXB Parts No. axb
243-605  ¢6X $8X8 958-012 612X ¢ 18X12 280-000.2 6. 35X 5,05
243-608  $8X ¢ 10X8 —— ~
243-609  $8X ¢ 10X 10 A w 7 ) FUR=9 TN A i
243-610  ¢8X ¢ 10X12 B ‘i 1
243-612 ¢ 10X ¢12X10 D 74 7
243-614 ¢ 10X ¢ 12X 15 o Nivol )
243-615 10X ¢ 12X20 . 5 777773 rease Nipple
243-619  $12X ¢ 14X 15 Bearing - - ;
243-620 ¢ 12X ¢ 14X 20 Parts No. dXDXB
243-627  $15X ¢ 17X 12 258-259 68X $12X12.5 Parts No. dX¢ XHXB
243-633 ¢ 16X ¢ 18X15 9258-271 612X $15X22.5  323-101  MEX5X14.5X7
243-650 ¢ 25X ¢ 28X 15
— =y TR
~P U~ P n—->7+07 ou>y’s O
{e) O] |B  Roller Follower O—Ring
Bearing e D—
Parts No. dXDXB Parts No. d
Parts No. dXDXB 258-611.2 ¢6X ¢ 19X11 324-308 67.8
250-000.6 ¢ 10X ¢ 26X8 258-613.1 ¢ 10X ¢30X14 324-314 $11.8
250-001.6 12X ¢28X8 324-622 ¢ 29.74
250-001.7 12X ¢28X8
250-003.6 617X ¢35X10 hazxn9-—- B EX32=T 3
250-004.6 ¢20X ¢42X12 ' F—REY v
250-085.6 ¢5X ¢11X5 D v
250-088.6 ¢8X ¢ 16X5 Cam Foll - | I——
250-088.7 ¢8X ¢ 16X5 ollower fe—2 5]
250-098.6 ¢8X ¢19X6 - ———
250-104.6 64X ¢12X4 Parts No. dXDXB ) l 2
250-108.6 ¢8X ¢22X7 258-650.1 ¢6X ¢16X11 Taper Pin >
250-125.6 ¢5X ¢ 16X5 258-651.3 ¢8X ¢19X11 ]
250-126.6 ¢6X ¢19X6 258-652.3 ¢ 10X ¢ 22X 12 Parts No. dX2
250-151.6 612X ¢24X6 IT-4-25 b 4X25
250-151.7 ¢12X ¢24X6 _ T IT-4-35 64X 35
250-157.6 35X ¢55X10 (=174 = 7g d IT-5-30  ¢5X30
250-200  $10X ¢ 30X9 | ¢ IT-6-35 6 6X35
250-200.6 ¢ 10X ¢ 30X9 5 0T-4-20 ® 4% 20
250-201.6 612X ¢32X10 0T-6-50 ¢ 6X50
250-202.6 ¢ 15X ¢35X11 Rod ends
250-202.7 615X ¢35X11 =
250-204.2 20X 47X 14 Parts No. SXd
250-204.6 20X ¢47X14 258-856  MBX ¢ 6
250-205.6 ¢25X ¢52X15 258-860  M10X ¢ 10
250-205.8 ¢25X ¢ 52X15 258-860.1 MIOLX ¢ 10
250-602 . ¢ 15X $35X15.9
FfS3
p— 4
BXX5X b
EW ST 7@‘
B .
Roller Follower SteelBall
y Parts No. d
Parts No. dXdeXDXB 259-017 11/32
256-104

020X 921X ¢ 35X10




T3001 & NOP-Side

-10-



H248 |H248-SF
O —_—
Feed Section / F&WEES
Paper Elevator / &K LITHE T3001
INIEI)OEX Parts No. Parts Name ER4 R Remarks ({f#%) (Q@tﬁyﬂ

01 7201-08043 Blower Nozzle Jauy—/) X 2
02 H12-47-1A-3 Bracket 7 Z0 v b 2
03 H12-45-3 Spring A7V 2
04 7201-08006 Shaft ¥ 7 b 1
05 H09-14-3 Sprocket Z7ary h 2
06 183-209 Roll Pin 02—/ 2
07 CK06-30 Guide HA K 0P-S 1
08 H09-22-3 Guide HA R NOP-S 1
09 H09-25-3 Pin =4 2
10 6501-08001A Guide HA K 0P-S 1
11 6501-08002A Guide A K NOP-S 1
12 H12-33-3 Block TJuyy 2
13 H12-34-01-3 Nut -+ b 2
14 101-362 Screw B 4
15 180-106 Lock Washer BN 6
16 6501-08006 Shaft %7 b 1
17 H12-31-3 Stem P 1
18 H12-30-3 Knob V3 1
19 EH12-01 Paper Table HIVIFA 1
20 H12-06-3 Bracket T3y k 2
21 H12-05-3 Bracket TS5y b 1
22 H12-15-3 Screw Ry 3
23 H12-16-3 Washer FH xR 3
24 163-105 Wing Nut Favut v b 3
25 H12-02-7 Spreader AT — 1
26 EH12-02A Paper Table HIVIFA 1
27 H12-10-01-3 Pivot Stud 2AZ K 4
28 Hi2-13-3 Wheel BA—I 4
29 180-110 Lock Washer ISR PH R 10
30 170-110 Nut + v b 6
31 H12-07-01-3 Pivot Pin [V 2
32 H09-27-3 Link DIP 2
33 KC06—48A Chain F 2
34 H09-29-1A-3 Weight ZE U 2
35 181-410 E-Ring E—-D 7 12
36 H12-19-3 Pin [ 2
37 181-405 E-Ring E— PP 4
38 6501-08011 Collar T — 1
39 145-505 Set Screw hARY 1
40 KC06-09 Bracket 7F45y b 2
41 7201-12015 Hose r— 2 2
42 122-165 Screw B3 2
43 6501-08005 Guide HA K 1
44 117-362 Screw B 2
45  .]125-708 Screw 3T 6
46 180-105 Lock Washer IIRHH R 12
47 101-560 Screw: Y 2
48 6501-08012 Spreader AT — 1
49 7201-08003A Guide HAF OP-S 1
50 7201-08004A Guide HA K NOP-S 1
51 145-410 Set Screw FARY 2
52 EH12-06 Shaft ¥ 7 b “2
53 EH12-08 Guide Roller HA Fa—% 2
54 EH12-07 Guide Roller HA Fu—F 4
55 KC06-07 Knob V=3 1
56 EH12-09 Adjusting Screw FagEI XY 1
57 A62-27-3 Collar T — 1
58 145-506 Set Screw EE 1
59 145-508 Set Screw N AR 1
60 6501-08021 Stopper R b rS— OP-S 1
61 125-710 Screw R 2
62 117-531 Screw T 2
63 HC05-19 Collar 55— 0OP-S 1
64 145-406 Set Screw P AXRY 0OP-S 1
65 118-510 Screw S 4
66 6510-20104 Gear Cover X b R— NOP-S:For Japan 1
67 6510-20103 Gear Cover Xy s3— OP-S:For Japan 1

-11-




T3002

OP-Side

-12-



H248 | |H248~SF
O —
Feed Section / #8¥&EH
Side Guide and Tail Guide / M A K T3002
IN]?OEX Parts No. Parts Name BB Remarks ({#35) (Qﬁtéﬁyi )

01 7201-01007B Frame T LI NOP-S 1
02 170-106 INut EA 3
03 180~-106 Lock Washer RS 3
04 EH11-06 Pin | 3
05 KC05-33 Thumb Screw =3 2
06 EH11-12 Bracket T F4 b 2
07 145-362 Set Screw P ARY 1
08 KC05-34 Knob V=3 2
09 CK05-16A Tail Guide HA K 2
10 CK05-36 Plate Spring PSS 2
11 180-104 Lock Washer ISEHF AR 15
12 125-655 Screw Y 8
13 6501-11007 Guide Bar HA Kr3— 1
14 F4-7-01 Thumb Screw P 6
15 CK05-13 Shoulder Screw Y 2
16 117-470 Screw 3 2
17 180-105 Lock Washer NRPFHR 7
18 125-712 Screw R 4
19 6501-11003 Arm T I 2
20 [cK05-15 Guide Bar T 2
21 185-1615. 04 Collar H T — 2
22 5801-06006 Guide HA K OP-S 1
23 6501-11002 Shaft Ty 7 b 1
24 5801-06005 Guide HAF NOP-S 1
25 181-412 E-Ring E—~-U 7 1
26 H01-15-02-7 Spreader AT — 1
27 H11-34-3 Thumb Screw Y= 6
28 6901-05046 Bracket 754>k 4
29 H11-25-3 Sheet Separator L b N F— 4
30 184-104 Flat Washer AR 4
31 7201-01002 Scaled Cross Bar AEY AT — 1
32 6501-01003 Spreader AT — 1
33 HO1-10-3 Bushing 22N Included in 01, 44 2
34 H11-29-3 Bracket 754 b 2
35 H11-27-1A-3 Blower Nozzle Jav—/ XV 2
36 H11-27-1C-3 Blower Nozzle Jny—/) X)L for HA 2
37 5801-06026 Block Jay 2
38 5801-06027 Guide HA R 2
39 7201-11001 Joint vaAf bk 1
40 180-108 Lock Washer IR H 2R 2
41 180-110 Lock Washer BRES S ES 2
42 101-560 Screw R 2
43 125-662 Screw E 4
44 7201-01001B Frame 7 L— 1
45 181-025 C-Ring cC—) 7 1
46 CK05-38 Weight FE ) 2
47 CK05-37 Plate 7L — |k 2
48 125-656 Screw £y 5
49 CK05-36B Tail Guide Assy HA FAssy (09~12) 2
50 6901--05046A Sheet Separator Assy r— hE L — F —Assy (12, 27~30) 4
51 125-672 Screw 3% Option 2
52 E11-14-03-3 Anti-Static Bar YaF L N— Option 1
53 6501-11006 Spreader R T — 2
54 122-168 Screw Y 2
55 6501-11001 Bracket 754 > b 1
56 7201-11003 Knob P A 1
57 117-520 Screw 3 3
58 H04-57-3 Click Stop 2 k> s3— 1
59 6501-11005 Plate 7 L— 2
60 180-103 Lock Washer 23R H X 4
61 125-606 Screw E 4
62 6501-06026 Stopper Pin A o= For Japan 1
63 5203-09024 Spring A7V T For Japan 1
64 4807~01036 Knob P For Japan 1
65 6501-06025 Block oy For Japan 1
66 125-715 Screw T 2

-13-




T3003

(

42—
02~09.18.19)
22~2529-%

-14-



H248 ||H248-SF
O —
Feed Section / #SHEER
Double Sheet Detector / 2#ckk4n T3003
INIEIDOEX Parts No. Parts Name AL TR Remarks ({§£) (Q@t3!§y§ )

01 HO1-15-02-7 Spreader AT — 1
02 HO4-01-3 Bracket T3 b 1
03 7201-04002 Knob V3 1
04 H04-57-3 Click Stop A b8 1
05 180-104 Lock Washer BRESES 8
06 125-656 Screw Eda 1
07 H04-18-3 Guide Plate HA K7 L— |k 2
08 125-606 Screw £ 4
09 180-103 Lock Washer ISKYFEH R 6
10 170-103 Nut + vk 5
11 H04-20-1A-3 Cover 73— 1
12 H04-32-3 Bushing EX % 1
13 H04-64-01-3 Lock Nut + vk 1
14 H24-01-3 Electrical Lead =2— R 1
15 H04-25-3 Shield —V K 1
16 E10-02-3 Limit Switch Uy hXA F 1
17 H04-24-3 Cover J3 73— 1
18 170~106 Nut -+ 7 k 1
19 6501-04001 Bracket TZo ok 1
20 H04-21-3 Bolt ALk 2
21 H04-03-3 Screw EX 1
22 H04-09-3 Spring RT7YV T 1
23 G03-26-3 Screw Y 1
24 H04-06-3 Stem P 1
25 180-106 Lock Washer INRYH R 1
26 125-662 Screw N 1
27 H04-27-3 Hook i 1
28 170-104 Nut + v b 5
29 6501-04003A Guide Plate HA K7L~k 1
30 6501-04005 Side Guide H A FHA KR 2
31 6501-04002 Side Guide YA RHA K 2
32 181-403 E-Ring E—Uvs 2
33 125-658 Screw S 2
34 CK10-11 Pin | 1
35 250-085. 6 Bearing Ry ryi 1
36 CK10-09 Pin v 2
37 H04-20-1C-3 Limit Switch Assy U3y bRAA > FAssy (09~17, 20) 1
38 7201-04003 Scale A ® U3 1
39 7201-04004 Bracket 757y b 1
40 E26-87-3 Sensor = L — ]
41 125-615 Screw R 2
42 7201-04002A Detector Assy 55 J X —Assy (02~07, 18, 19, 22~25, 29~35) 1
43 122-012 Screw X 2

—-15-




T3004

43(05.06,42)
oa\\I

05

NOP-Side

~16 -



H248 ||H248-SF
O —_
Feed Section / #B#EER
Suction Foot Mechanism / ¥ 27 a7 v & T3004
IN;IDOEX Parts No. Parts Name B Remarks ({##%) (Q@; §y§ )

01 6501-05014 Link P 1
02 170-106 Nut G b 3
03 180-106 Lock Washer ISRFEH R 3
04 182-170 Taper Pin A e 2
05 5801-05012A Lever L /3— 1
06 5801-05033 Bushing EX 2% Included in 5 1
07 CM11-02A Spring Py 2
08 5801-05022 Pin [ 1
09 122-110 Screw E 6
10 5801-05023 Bushing A BN 2
11 122-168 Screw ED 3
12 6501-05016 Flange TG 1
13 6501-05011 Spring Pin ATV THhAT 1
14 6501-05010 Spring Pin ATV T HhA 1
15 180-108 Lock Washer RENED 2
16 170-108 Nut + = b 2
17 5801-05041 Hose Joint HR—AaAfl b 1
18 5801-05042 Hose Joint R—ATaA b 1
19 5801-05030 Hose A— R 1
20 5801-05013 Arm T — I 1
21 117-470 Screw EXS 1
22 250-126. 6 Bearing _7TYVT 1
23 M05-50-3 Pin [ 1
24 M05-50-1A-3 Bearing Assy A7 VLT Assy (22, 23) 1
25 6501-05024 Spring Pin 2TV Thir 1
26 145-355 Set Screw FARD 1
27 5801-05038 Collar H T — 1
28 5801-05017 Arm T — 3
29 7201-05002 Shaft ¥ 7 b 1
30 182-169 Taper Pin F—s— 3
31 145-356 Set Screw P AR 2
32 CK02-37 Collar 5T — 2
33 7201-05001 Shaft a7 | 1
34 145~556 Set Screw FRARY 1
35 127-42-3 Flat Washer W H R 12
36 CKO2-11 Valve i 12
37 CK02-46 0-Ring oO—Y 7 48
38 CK02-12 Suction Foot Yo 537w b 12
39 CK02-77 Sucker o — 24
40 CK02-12A Suction Foot Assy Y73 a7 v MAssy (36~38) 12
41 5801-05013B Arm Assy 7 — bAssy (02, 03, 20, 24, 25) 1
42 6501-05023 Spring Pin ATV T hir 1
43 5801-05012C Drive Lever Assy K5 A 7 L /3 —Assy (05, 06, 42) 1

-17-




T3005 0. /”\

NOP-Side

OP-Side

—18-



H248 | [H248-SF
O —
Feed Section / #EHLER
Height Control and Double Sheet Deflector / /~A x>, 28K L T3005
INI\]I)‘PX Parts No. Parts Name B BR Remarks (f#3%) (Q@t§§y§ )
01 170-105 Nut F> b 3
02 180-105 Lock Washer R FH R 9
03 H06-05-3 Pivot Pin ¥ 1
04 HO6-04-3 Spacer A~ 1
05 H06-08-3 Plate 71—k 1
06 184-105 Flat Washer HH R 2
07 125-710 Screw Y 4
08 H06-01-7 Height Control Bar INA L 7N— 1
09 181-404 E-Ring E—-UVS 4
10 H06-13-1A-3 Lever L3 1
11 H06-09-3 Pivot Stud AE K 1
12 H06-15-01-3 Spacer A= 1
13 H06-16-02-3 Spring AP 3
14 125-712 Screw i 3
15 7201-03001 Guide Plate HA KT L—h 1
16 H03-40-3 Pin | =V 2
17 170-108 Nut + v b 6
18 H03-41-1B-3 Plate 7 L b 1
19 H03-20-3 Spring Ly aryi 1
20 C-216A-01 Nut + > b 1
21 HO3-42-3 Stud Pin R2H Py 1
22 6501-06022 Flat Spring A F 3% 1
23 CK04~-23 Eccentric Pin It 1
24 180-104 Lock Washer ISRPEH R 1
25 5105~01005 Angle T T 4
26 122-060 Screw E 4
27 6501-03001 Link PN 1
28 6801-03013 Pin [ 1
29 H03-36-3 Spacer JAAR— 2
30 125-715 Screw X 2
31 6801-03014 Snap Pin Aty T 2
32 181-406 E-Ring E—U>5 1
- 33 H06-28-3 Pin [V 1
34 H06~-26-1C-3 Lever L/ 1
35 HO6-17-3 Pivot Screw i 1
36 H06-20-1A-3 Lever LS 1
37 117-470 Screw B 4
38 184-106 Flat Washer W H R 1
39 CK05-31 Pin [ 1
40 HO06-32-3 Block Ja <y 1
41 H06-31-3 Spring A7V T 1
42 CK05-32A Knob V3 1
43 170-106 Nut + v b 2
44 180-106 Lock Washer RENE 2
45 E09-02-05~3 Solenoid Vv /AF 200V 1
46 180-108 Lock Washer 23R H R 3
47 184-108 Flat Washer HH R 4
48 5103-11085 Spacer R~ — .2
49 5801-08059 Plate Spring A B IR 1
50 117-475 Screw EXa 4
51 125-656 Screw R 1

-19-




T3006(1)

OP-Side
04
01
Oe— 04 ‘ :
NOP-Side
03

{13~16.,62
8 16
15

1

74 167~73)

-20-



H248 |H248-SF

O e
Feed Section / #HH
Feed Roller and Drive Pulley / 74— Fnu—3, 77— T3006(1)
INDEX Parts No. Parts Name s Remarks ({#%) Qty

No (E¥) |
01 H02-01-1B-7 Pullout Roller TINT T ha—5 1
02 H02-03~1B-7 Feed Roller J4—Fa—73 1
03 6501-02001B Feed Roller T4 RKa—3 1
04 258-271 Inner Sleeve A =R —T Included in 01, 02, 03 4
05 258-259 Inner Sleeve A F—RY—T Included in 02 1
06 258-012 Needle Bearing = FART YT 1
07 H02-10-3 Bracket 757>k 1
08 H02-14-3 Cap ¥y 1
09 H02-10-1A-3 Bracket 7747k (06~08) 1
10 H02-08~-1A-3 Needle Bearing = AT T 2
- 11 180-105 Lock Washer ISR H R 5
12 125-712 Screw S 2
13 181-404 E-Ring E—Jv7 1
14 184-106 Flat Washer AR 4
15 CK02-90 Sprocket Zra by b 1
16 7401-05026C Tightener Arm FA MNF—T—h 1
17 - |125-760 Screw £ 2
18 7401-05026B Tightener Assy Z A b —Assy (13~16, 62) 1
19 H02-22-1A-3 Chain Fr— 1
20 280-000. 2 Link y>z 1
21 H02-20-31-3 Sprocket 27 a4y b 1
22 145-358 Set Screw P 2
23 H02-08-1B-3 Needle Bearing = FNXT7 YT 2
24 H02-18-31-3 Sprocket A7 abry b 1
25 125-656 Screw EX AR 4
26 H01-21-3 Retaining Washer F A HR 4
27 180-112 Lock Washer SRPFH X 2
28 170-112 Nut + = b 2
29 180-110 Lock Washer BT E 1
30 170-110 Nut + > b 1
31 6501-02012 Bolt ARk 2
32 R02-23-3 Flat Washer B H xR 3
33 125-708 Screw X 3
34 183-207 Roll Pin a—,L e 1
35 6501-02004 Sprocket 2Ty b 1
36 6501-02003 Bracket R 1
37 180-108 Lock Washer IR H R 4
38 170~-108 Nut F v b 4
39 250-202. 6 Bearing ST T 1
40 183-208 Roll Pin w—) L 1
41 7201-02005 Pulley 77— 1
42 7401-05028 Pivot Stud A2 K 1
43 5801-05008A Lever L S— 1
44 6501-05038 Stud AZ >y K 1
45 117-362 Screw % 3
46 180-106 Lock Washer /S RPH X 6
47 7201-05004 Bracket 755 b 1
48 181-412 E-Ring E—VJ>7 2
49 184-114 Flat Washer FH R 1
50 124-36-01-3 Bushing A BN Included in 43 1
51 5801-05033 Bushing 2 Z Included in 43, 58, 60 3
52 5801-05022 Pin B 1
53 170-106 Nut F v b 3
54 6501-05015 Link U 1
55 6501-05041 Pin [P 1
56 7401-05027 Pivot Stud AZ v F 1
57 F44-72-3 Bushing P % Included in 58, 60 2
58 6501-05018A Lever L/S— 1
59 258-651. 3 Cam Follower LT AT — 2
60 6501-05019A Lever L/3— 1
61 184-116 Flat Washer FH X 1
62 CK02-91 Needle Bearing =—— RART YT 1
63 H02-22-1A-3 Chain Fx— (19, 20) 1
64 7201-02008 Belt ~JL b (M-54) 1
65 650105042 Eccentric Pin Ttz 1
66 X01-44-3 Flat Washer HFH R 1
67 181-232 C-Ring C—V>7 1
68 181-012 C-Ring [ 1
69 250-201. 6 Bearing _F YT 1
70 CM05-48 Guide Roller HA Fu—3F 1

-21—




T3006(2)

NOP-Side |

(13~16,62)

' o7 16

<
1\ e

~22_



Feed Section / #&HEER

H248

H248-SF

Feed Roller and Drive Pulley / 74— Fu—5 77—V T3006(2)

INI\]I)EX Parts No. Parts Name ‘ Hénsa B Remarks (%) (%.%L
71 CM05-59 Pin = Included in 28 1
72 117-365 Screw XY 2
73 7201-02003 Bracket 77y b 1
74 7201-02003A Bracket Assy 7 54> hAssy (67~73) 1

-23—




T3007(1)




H248 ||H248-SF
O —_
Feed Section / #&HEED
Suction Foot Drive Unit / %27 i a7 v FNEREHH T3007(1)
IN;T)OEX Parts No. Parts Name RN Remarks ({#%) (Q@tﬂgys )

01 E09-25-3 Solenoid JVv /4K 1
02 6501-05003 Bracket A 1
03 180-103 Lock Washer IR Y H R 4
04 125-610 Screw E3 4
05 5101-05015 Bracket R 1
06 184-106 Flat Washer B H R 2
07 117-362 Screw E 2
08 183-181 Roll Pin o—/LE 1
09 181-404 E-Ring E—-Vv7 1
10 5202-02041 Link YU 1
11 181-406 E-Ring E—J Y 1
12 6501-05005A Lever L oS— 1
13 6501-05006 Stud Pin 22y e 1
14 180-106 Lock Washer R H 3R 10
15 117-375 Screw B 2
16 650105036 Spring Pin 2T T 1
17 180-104 Lock Washer RN e 3
18 170-104 Nut + < b 3
19 180-108 Lock Washer SR FH R 2
20 170-108 Nut + > b 2
21 5208-01074 Stopper Pin A by - 1
22 6501-05008 Spring Pin 2T Y T HAr 1
23 6501-05039B Valve Assy s3L7 Assy 1
24 180-105 Lock Washer 23R H R 4
25 125-715 Screw X 2
26 H05-73-~02-3 Pin B 1
27 HO08-13-3 Spring P 1
28 6501-05009A Lever L /S— 1
29 6501-05041 Pin | = 1
30 170-106 Nut + v b 3
31 6501-05002 Link DI 1
32 6501-05032 Pin [ 1
33 181-410 E-Ring E—Vv5 1
34 184-112 Flat Washer HFH R 1
35 243-620 Bushing A2 Included in 36 1
36 6501-05001A Lever L/ 1
37 184-106. 3 Flat Washer 0 R 1
38 250-126. 6 Bearing _T7TYLT 1
39 CK08-07 Pin - [ 1
40 6501-05007 Pivot Stud AE v K 1
41 M22-76-3 Washer A R 2
42 5802-07004 Plate 7 L—k 1
43 5802-07002 Sprocket ATaky b 1
44 5802-07003 Boss A 1
45 6501-05040 Retaining Washer h A H X 1
46 122-770 Screw B 1
47 6501-05012 Bracket 757y b 1
48 250-204. 6 Bearing 7Y 1
49 181-020 C—Ring C—V 7 1
50 H37-26-3 Retaining Washer kA FH xR 3
51 125-708 Screw R 3
52 117-365 Screw B 5
53 6501-05043 Cam F A 1
54 5101-05025 Boss E‘l‘fZ 1
55 182-189 Taper Pin T —/3—=E 1
56 6501-05026 Cam 5 I 1
57 117-368 Screw EX 3
58 7201-05003 Cam 7N 1
59 184-105 Flat Washer HH R 2
60 117-520 Screw L 2
61 182-215 Taper Pin TF—/N—E 1
62 6501-05031 Bracket 757y b 1
63 6502-14029 Pivot Stud X ra 1
64 250-000. 6 Bearing P 2
65 6502-14030 Guide Roller HA Fo—5 1
66 5102-16019 Washer HFH R 1
67 181-408 E-Ring E—-U27 1
68 R11-60-01-3 Spring Y PZa 1
69 H05-72-01-3 Valve Cover 23V B p— 1
70 5801-05033 Bushing A Z N Included in 28 1

-5




T3007(2)

{ 23.26.28.
69.76,77 )

74
119,20,62-67

~ 26—



H248 [I{H248-SF

O _
Feed Section / FRHEED

Suction Foot Drive Unit / #2733 > 7 v NEREHE T3007(2)

I '
NI?OEX Parts No. Parts Name &AL TR Remarks ({f%) (Q@t§!§y§ )

71 6501-05025 Shaft ¥ 7k Included in 28 1
72 117-382 Screw % 3
73 6501-05039D Valve Assy 23V 77 Assy (23, 26, 28, 69, 76, 77) 1
74 6501-05031A Guide Roller Assy HA Fa—FAssy (19, 20, 62~67) 1
75 7501-05014 Eccentric Pin xR 1
76 CK08-65 Washer HFH R 1
77 125-658 Screw E% 1

-27-




T3008(1)




H248 |[H248-SF
O _—
Feed Section / #/#EES
Paper Table Elevator Drive Unit / #8#& LR His T3008(1)
IN;T):JX Parts No. Parts Name &4 FR Remarks ({§#) (Q@g}

01 170-110 Nut + > b 7
02 180-110 Lock Washer SN H R 7
03 6501-06001 Cam 77 Ia 1
04 145-360 Set Screw FARY 2
05 170-106 Nut > b 9
06 180-106 Lock Washer IXRYH R 13
07 170-105 Nut G+ b 3
08 180-105 Lock Washer RN ES 3
09 7201-08008 Handle A% 1
10 H08-37-1A~3 Lever L 3— 1
11 170~-108 Nut F v b 2
12 180-108 Lock Washer SRR R 2
13 6501-06008 Spring Pin ATV Ty 1
14 4206-08036 Spring Pin ATV T hAr 1
15 HO1-10-3 Bushing A Z ) 1
16 7201-08006 Shaft 7 b 1
17 HO8-05-3 Pivot Stud AEZ oK 1
18 H08-41-3 Pivot Stud AZy K 1
19 H08-33-3 Rubber T IN— 1
20 181-404 E-Ring E—UJvr 2
21 HO8-23-1A-3 Detent Pawl - F5 N R— )L 1
22 H08-29-3 Stud Pin RAEZy N 1
23 HO8-28-3 Spring ATY T 1
24 HO08-01-3 Pivot Stud AEy R 1
25 HO8-16-3 Bushing A Z Included in 26, 27 2
26 H08-10-1B-3 Arm T — I 1
27 HO8-12-2A-3 Lever LS — 1
28 H08-18-1A-3 Drive Pawl Py 1
29 7201-08037A Gear X 1
30 184-112 Flat Washer FH R 4
31 181-410 E-Ring E—V 7 4
32 183745 Cotter Pin R 1
33 H08-21-3 Collar A Z— 1
34 H08-13-3 Spring A7) T 1
35 7201-08038B Gear XY 1
36 650106011 Stud A2y K 1
37 6501-06002A Lever LoN— 1
38 243-614 Bushing AEN Included in 37 1
39 181-408 E-Ring E—1) 7 1
40 181-406 E-Ring E—) 7 2
41 184~-105 Flat Washer AR 2
42 6501-06017 Link y 1
43 7201-08008A Lever Assy L /S—Assy (7~10) 1
44 125-708 Screw X 2
45 6501-06009A Lever L/S— 1
46 184-108 Flat Washer HH R 1
47 H07-29-3 Spring ATV 1
48 184~106 Flat Washer FHE 1
49 5101-08052 Bracket T3 b 1
50 CK04-34 Flat Spring A F ISR 1
51 125~705 Screw g 1
52 6501-06013 Stud AEZyE 1
53 6501-06018 Collar B 7 — 1
54 5203-09016 Pin | 1
55 5208-06047 Spacer A~ 1
56 6501-06006 Link V7 1
57 6501-06021 Eccentric Pin Xz 2
58 6501-06004A Lever L/S— 1
59 HO7-08-3 Bushing A2 Included in 58, 73 2
60 CM11-02A Spring ATV T 1
61 H09-08~3 Worm Gear _‘2 F—LF Y 1
62 182-171 Taper Pin e 4 1
63 183-206 Roll Pin a—/LE 1
64 H09-03-31-3 Bevel Gear AL 1
65 7201-08005 Gear X 1
66 5101-08052A Stopper A ks o3— (08, 44, 49~51) 1
67 6504-05001A Crank-Handle 25N Kb 1
68 125-770 Screw S ‘Z 2
69 H09-10-3 Bracket 75y b 1
70 H09-05-3 Worm  Shaft A —bhi e Tk 1

-20




)8(2)

OP-Side

{63.64.69 ~72)

©. 87

-30-



H248 |[H248-SF
| o [ =
Feed Section / #SHEER
Paper Table Elevator Drive Unit / #&#kE L H%iE T3008(2)
INI\-?OEX Parts No. Parts Name Ehén 4 R Remarks ({§#%) (Q@;Eyg )

71 183-205 Roll Pin o-—) L 1
72 HO9-06-3 Worm A — Iy 1
73 6501-06003A Lever L/S— 1
74 6501-~06007 Pin [=V 3
75 6501-06005 Link yvz 1
76 HO7-09-3 Pivot Stud RE > K 2
77 258-651. 3 Cam Follower LT Fa T — 1
78 H09-03-1B-3 Worm Box Assy % — 7K > 7 AAssy (63, 64, 69~72) 1
79 6501-05013 Bracket TIHy b 1
80 250-204. 6 Bearing _F7TY T 1
81 181-020 C-Ring C—Y 7 1
82 117-365 Screw F 3
83 6501-05023 Spring Pin AT Y TR Included in 58 1
84 250-157. 6 Bearing _F7 YT 1
85 H09-31-3 Spring 27T 1
86 7201-08011 Stud YA 2
87 7201-08012 Stud AF K 1
88 7201-08013 Plate 7 L— 1
89 117-475 Screw E 3
90 A17-22-3 Retaining Washer b AYFHF 2
91 125-760 Screw E 2

-31~




T3009

. g™
& .’m 7 ®
23 2, | ?
2 es o ;

.‘? . of
(38,42,44.50.52,55) %\v?
\(»’/f SA> 34
70 @/\ NN’
v ) ’ -> >

\«f f\’%fz 36
097;?
52}

(.

{£1-44,46.50,52)

-32 -



H248 [|H248-SF
O —
Feed Section / #SH#&H
Pullout Roller and Skidwheel / A7 DU +a—F AXx v RiKkA—/b T3009
INI\II):EX Parts No. Parts Name Hash Remarks ({#%) (Q@t§§y5 )
01 H07-30-3 Stopper Pin R bk X— 2
02 180-105 Lock Washer IR H F 4
03 170-105 Nut + > b 2
04 140-470 Set Screw rARY 2
05 7201-10009A Retainer Y7 —— (1L=324, t=0. 2mm) 2
06 170-108 Nut + > k 2
07 117-510 Screw R 1
08 117-362 Screw T 2
09 180-106 Lock Washer SIRYH R 4
10 H04-60-3 Knob P 2
11 6501-02008 Bracket T3k 2
12 H04-57-3 Click Stop A by s3— 2
13 180-104 Lock Washer SRR PFH R 2
14 125-656 Screw % 7
15 H04-62-3 Spring A7V T 2
16 184106 Flat Washer HH R 2
17 6501-02009 Stem P 2
18 6501-02007 Bracket 7 F Ay b 2
19 181-405 E-Ring E—Yy S 2
20 250-126. 6 Bearing AT YT - 2
21 7201-02018 Pullout Roller TNT I ha—3 1
22 145-506 Set Screw FARY 1
23 5801-02010 Spacer AL — 1
24 184-104 Flat Washer X 4
25 6501-02010 Spacer A —H 2
26 H11-19-1D-3 Retainer Y7 —F— (L=462, t=0. 2mm) 4
27 H11-19-1B-3 Retainer P (L=462, t=0. 1mm) 4
28 6501-02014 Shaft ¥ 7 b 1
29 6501—-02015A Guide Roller Assy HA Fo—FAssy (60~67) 4
30 183-180 Roll Pin a—/ e 2
31 H38-20-3 Collar B 5 — 2
32 S$30-01-3 Frame 7 V— I 2
33 EH10-12 Thumb Screw DA 16
34 H11-01-7 Shaft ¥x 7 k 1
35 H31-03-3 Bracket 757>k 8
36 170-110. 3 Nut + > b 4
37 125-762 Screw L 2
38 H31-17-3 Guide Arm HA KT — A 4
39 5801-10084D Arm T L 2
40 H31-05-3 Pin [ 6
41 183142 Roll Pin 72—/ L 6
42 181-406 E-Ring E—-V 7 12
43 H31-12-3 Spring ATy T 3
44 H31-11-3 Knob vV 3 6
45 H31-04-3 Bracket 7547 v b 6
46 5801~-10084A Arm T — I 4
47 H15-84-3 Knob vz 3 2
48 H15-82-1A~3 Bracket TS5 v b 2
50 184-108 Flat Washer FH R 6
51 H11-03-01-7 Spreader AT — 1
52 250-138 Bearing 7Y 6
53 H15-81-3 Brush 7o 2
54 183-152 Roll Pin 2 —/L B Included in 38 4
55 H31-13-3 Spring P OP-S (41~44, 46, 50, 52) 3
56 5801-100841 Skidwheel Assy 2 %X v NiRA —/VAssy OP-S (41~44, 46, 50, 52) 2
57 5801~100847] Skidwheel Assy A ¥ v NKA —/VAssy NOP-S (41, 42, 44, 46, 50, 52, 55 2
58 5801-10084E Skidwheel Assy A ¥ v NBRA —/VAssy 0P-S (39, 41~45, 50, 52) 1
59 5801-10084F Skidwheel Assy A¥ v FiRA —VAssy NOP-S (39, 42, 44, 50, 52, §5) 1
60 6501-02015 Bracket 777>t 4
61 6501-02016 Plate 7 L— h 8
62 5101-02021 Shaft ¥ 7 b 4
63 5101-02022 Guide Roller HA Fu—3F 4
64 5101-02030 Pin [ 4
65 181-404 E-Ring E—VL7 8
66 CP18-64 Thumb Screw PA 4
67 C-216A-01 Nut + >k 8

-33—




T3010

—34_



H248 |H248-SF
O —
Feed Section / #&#LED
Conveyor Table (NOP-S) / =1 75— L (NOP-S) T3010
INIIT);EX Parts No. Parts Name HEnA TR Remarks (% (@Q tﬁyl
0l H30-13-1B-3 Hook 77 1
02 117-515 Screw E 1
03 125-662 Screw L 2
04 181-408 E-Ring E—-UL s 1
05 180-104 Lock Washer RS ES 12
06 170-104 Nut F vk 6
07 H10-89-3 Bracket 7545 vk 1
08 7201-10004 Bracket TZr vk 1
09 EH10-02A Conveyor Frame AT T L— A NOP-S 1
10 118-60-3 Nut F > b 1
11 118-59-1A-3 Snubber AF s 3— 1
12 181-410 E-Ring E—-Uv7 1
13 183-186 Roll Pin —,LE 1
14 7202-07024 Chain Foz—1 1
15 H38-14-3 Sprocket A7 airy 1
16 H10-14-01-3 Bearing Case R7 YT hr—2R 1
17 6502-07011 Spacer R 1
18 125-665 Screw E% 2
19 125-718 Screw g3 2
20 101-512 Screw EY 2
21 181-404 E-Ring E—~J 7 1
22 184-106 Flat Washer FHX 1
23 CK02-90 Sprocket A7 vl h 1
24 125-762 Screw P 2
25 7201-02014C Bracket 75y b 1
26 243-612 Bushing AEN Included in 09 1
27 7201-10002 Bracket 75y b 1
28 H30-15-3 Spring Pin ATV T HhAey 1
29 170-105 Nut + v b 2
30 180-105 Lock Washer REN 10
31 125-710 Screw L 4
32 125-662 Screw i 2
33 180-106 Lock Washer 2RRFH R 2
34 145-506 Set Screw PAXRY 1
35 H38-20-3 Collar AT — 1
36 7202-06002 Bushing A Z N 1
37 7202-06001 Bracket TS5 b 1
38 258-012 Needle Bearing =— N7 Y 7 1
39 H10-78-1B-3 Conveyor Tape aLRTTF—F 1 G_
40 7201-02014B Tightener Assy Z A bF—Assy (21~23, 25) 1
41 H10-33-3 Guide HA K 6
42 H10-29-31-7 Spreader AT — 1
43 H10-34-3 Plate Spring A F 3R 6
44 H30-14-3 Spring AT 1
45 183-186 Roll Pin 22— 1
46 7201~-10005 Shim D (t=1. Om_l_ll) =
47 7201-10006 Shim PN (t=0. 5mm) -
48 7201-10007 Shim P2 (t=0. 3mm) -
49 7201-10008 Shim P (t=0. 2mm) -
50 CK02-91 Needle Bearing =R _TY) 7 1
51 H11-70-1A-3 Guide ﬂ;f N 2
52 H11-80-3 Bracket TSy b 1
53 125-655 Screw X 6
54 H10-76-01-3 Plate Spring A F ISR 1
55 H11-69-1E-3 Guide Assy HA FAssy (05, 06, 51~54) 1
56 H11-78-3 Guide HA K 1
57 H11-69-1F-3 Guide Assy HA KAssy (05, 51, 53, 56) 1

~-35-




T3011

(18-21,29,30)

—36 -



H24 H248-SF
O —
Feed Section / F&#HEED
Coénveyor Table (OP-S) / = > _FF—7 )L (0P-S) T3011
INI\]IDOEX Parts No. Parts Name EARTTY Remarks ({#%) (Q@FEYE )

01 H30-08-7 Convevor Table LT T —7 )L 1
02 H30-13-1B-3 Hook 7 1
03 H30-14-3 Spring A7V T 1
04 H30-15-3 Spring Pin R TY T 1
05 180-105 Lock Washer ZSRPFEH R 8
06 170-105 Nut F > 2
07 181-408 E-Ring E—VJv7 1
08 125-662 Screw i 2
09 EH10-01B Conveyor Frame 2 AT T L U 1
10 180-104 Lock Washer I H R 4
11 170-104 Nut J+ v bk 2
12 H12-30-3 Knob P 1
13 H30-18-3 Stem >y 1
14 6502-06002 Shaft 7 b 1
15 6502-07007 Shaft 7 b 1
16 H30-07-7 Spreader R T 1
17 7201-10003 Kick Bar X 7 /83— 1
18 7202-06003 Lever L 8— 1
19 520204028 Pin | =% 1
20 250-126. 6 Bearing N7V T 1
21 184-106. 3 Flat Washer A R 1
22 H10-12-1A-~7 Feed Roller T4 —FKa—5 1
23 180-106 Lock Washer 2R H R 2
24 125-710 Screw E 2
25 125-718 Screw S 2
26 258-012 Needle Bearing = KNA_F )57 Included in 34 2
27 7202-06002 Bushing A Z IV 1
28 125-656 Screw B 2
29 720206006 Spring Pin 2TV T 1
30 182~168 Taper Pin Ty L 1
31 7202-06003A Lever L oN— (18~21, 29, 30) 1
32 145-358 Set Screw FARY 1
33 R11-78-3 Collar 55— 1
34 H10-14-01-3 Bearing Case AT YT hr—2R 1
35 7201-10004 Bracket 77 b 1
36 125-665 Screw X 2
37 101-512 Screw R 2
38 183-186 Roll Pin 2— )L 1
39 243-612 Bushing AF N Included in 09 1
40 H30-10-7 Shaft T b 1
41 7202-06008 Spring 27T 1
42 7202-06007 Spring Pin ATV T H 1
43 EH10-10 Flat Spring A FZ /3R 1
44 EH10-07 Bracket 7 Z 4y b 1
45 6502-06001 Sleeve AN —7 1
46 145-406 Set Screw N 1
47 140-356 Set Screw F AR 1
48 4207-05006A Handle N Ry 1
49 EH10-05 Nut Tk 1
50 EH10-04 Bushing A2 1
51 117-365 Screw R 2
52 117-515 Screw L 1
53 118-59-1A-3 Snubber A vy 28— 1
54 118-60-3 Nut v b 1
55 7201-10005 Shim A (t=1. Omm) -
56 7201-10006 Shim b (t=0. 5mm) -
57 7201-10007 Shim P (t=0. 3mm) =
58 7201-10008 Shim A (t=0. 2mm) -
59 650206003 Indicator A —F— 1
60 7202-06001 Bracket ZZr b 1
61 7201-10001 Bracket 7 Z Ay b 1

37—




T3012(1)

FOR BLANKET
CLEANER
{Option)

FOR BLANKET CLEANER
{Option)

- 38 -




H248 |H248-SF
o | -
Feed Section / 3
Air Piping / =7 —BE T3012(1)
1
INI\?OEX Parts No. Parts Name TN Remarks ({§%& (Q@?E )

01 7203-09155 Nozzle J A (Option) 2
02 7201~12022 Hose AR— R (Option) 1
03 H13-46-01-3 Joint TaAf bk (Option) 1
04 7201-12023 Hose R— X (Option) 1
05 7201-12021 Hose R— A (Option) 1
06 180-106 Lock Washer ISR HF 4
07 117-365 Screw B 2
08 7203~09190A Valve Assy 237 Assy (Option) 1
09 7201-12013 Hose = (Option) 1
10 H13-54-01-3 Band NR 11
11 7201-12007 Hose R— A (Option) 1
12 7201-12014 Hose H— A 1
13 7203-09150 Compressior =2 Ly — (200V) (Option) 1
14 7203-09180 Compressior EPADL (380V) (Option) 1
15 7203-09181 Compressior T Ly — (415V) (Option) 1
16 6203-09081 Hose H— R (Option) 1
17 7203-09149 Control Unit a2 ho—la=y b (Option) 1
18 6203-09078 Plug v (Option) 2
19 7203-09171 Bracket 770k (Option) 1
20 6203-09066 Nut J > bk (Option) 8
21 6203-09076 Silensor Y4 Lo (Option) 1
22 7203-09169 Hose R— A (Option) 1
23 6203-09065 Joint PEEEPAN (Option) 2
24 720309166 Hose AH— R (Option) 2
25 7203-09165 Hose Hm—R (Option) 2
26 620309070 Air Cylinder EVA R (Option) 4
27 7203-09168 Hose =R 1
28 CHO06-17 Joint TaAhk 1
29 E09-42-02-3 Spray Valve 27 L~ 1
30 5804-06010 Bracket TZ5 v b 1
31 DS-05 Nut + v b 3
32 DS-04 Elbow o LR — 2
33 7201-12026 Hose H— R 1
34 7204-06002 Bracket TZ 5k 1
35 AQ7-16-1C-3 Spray Bottle Assy A7 L —iR hJLAssy 1
36 A07-19-3 Spray Bottle R kL Included in 35 1
37 5804-06018 Joint PEREA 1
38 7201-12018 Hose H— 2R 1
39 7201-12019 Hose H— R 1
40 7201-12020 Hose R— R 1
41 7201-12017 Hose R— R 1
42 5804-06002 Bracket 75 7_' P 4
43 EKOF63 Elbow (M9 % -©7 T)LIR— 4
44 AQ7-37-3 Nozzle J AL 4
45 7201-12012 Hose H— R 1
46 5804-06019 Bracket T Zh > b 1
47 580406006 Shaft ¥ 7 b 1
48 H13-14-3 Knob V3 1
49 5804-06004B Control Block Ty 1
50 7201-12025 Hose FH— R 1
51 5804-06009 Elbow x LR — 1
52 180-412 Conical Spring Washer HFNRFH R 1
53 CH06-23 Nut - b 1
54 7204-06001A Air Shower Pipe LT e T —RA T 1
55 7201-12006 Hose FE—A 1
56 7201-12008 Hose H—R 1
57 7201-12009 Hose HR— R 1
58 7201-12001A Control Valve Assy 3V 7 Assy 1
59 7201-12011 Hose FR— R 1
60 EH13~-08 Joint TaALh 1
61 7201-12015 Hose HR— R 2
62 7201-12016 Hose F— R 2
63 7201-12010 Hose K— A 1
64 6501-05039A Valve Assy 3L 7 Assy 1
65 7201-12027 Hose A— R 1
66 5801-05041 Hose Joint Hm—ATaAh 1
67 7201-12028 Hose F— R For Servise Parts 1
68 320-595 Plug 757 Included in 54 1
69 117-360 Screw % 2
70 125-710 Screw E 2

-39




T3012(2)

FOR BLANKET
CLEANER
(Option)

FOR BLANKET CLEANER
{Option)

—40—



H248 |H248-SF

O -
Feed Section / #HKER

Air Piping / =7 —E & T3012(2)
INDEX - !

No Parts No. Parts Name ST Remarks ({§3%) (Q[@ngg )
71 180-105 Lock Washer RS 2
72 7204-01006 Spreader AT — 1
73 117-510 Screw E 2
74 7204-06005 Bracket 7545 vk 2
75 180-108 Lock Washer IR AT R 2
76 117-483 Screw B 2
77 AQ07-20-3 Packing Ny x Included in 35 1

—41 -



T3013

—42 -



Feed Section / &I

H248

H248-SF

Pump and Pump Motor / R 7, T—& — T3013
]
INI\]I);EX Parts No. Parts Name T Remarks ({#3%) (Q@.tg,y; )

01 CK16-20 Hose Joint R—AaA b 3
02 EH13-05 Bracket 7T 4
03 EH13-09 Nipple = ) 4
04 CK16-21 Joint vaALhk 1
05 EH23-04 Joint CaA vk 1
06 H33-03-3 Orifice AU 74 A 1
07 H13-25-3 Gasket HR Ak 4
08 H13-26-3 Stem 7 2
09 H13-28~3 Filter . 74— 2
10 H13-27-3 Plate 7L — b 2
11 163-105 Wing Nut FauF b 2
12 H13-24-3 Bottle B RV 4
13 H13-27-31-3 Cap X7 2
14 H13-28-31-3 Filter T AL — 2
15 H13-26-31-3 Stem 4 2
16 H13-27-1P-3 0il Catch A A IVF v F 2
17 E60-11-01-3 Motor e — (200V, 220V, 0. 75kw) 3Phase 1
18 E60-11-05-3 Motor o 2 — (380/415V, 0. 75kw) 3Phase 1
19 145-360 Set Screw rAXRY 1
20 KV-11 Belt ~L b A-35" 50HZ 1
21 F33-11-01-3 Belt ~ )L bk A-34" 60HZ 1
22 F33~-01-32~3 Pulley 7 —1 50HZ 1
23 F33-02-32-3 Pulley -7 — 1 60HZ 1
24 101-462 Screw B 4
25 180~108 Lock Washer ISR H X 4
26 174~704 Lock Nut G+ >k 2
27 H13-77-3 Bearing TV T 4
28 180-~704 Washer B R 4
29 H13-91-01-3 Rotor Blade i e 8
30 H13-98-3 0il Retainer AN T — 2
31 145-365 Set Screw hrARY 2
32 H13-97-3 Key X — 2
33 H13-92-3 Pulley 7 — 1 2
34 EH13-01A Pump mo 7 (26~33) 2
35 H13-61-01-3 Nipple = )L 2
36 H13-57-0A-3 0il Cap FAINF T 2
37 H13-60-3 Washer P4 xR 2
38 H13-59-3 Bottle A b 2
39 H13-62-3 0il Wick D 2
40 H13-57-1B-3 0il Reservoir Assy A L)) F— 3 —Assy (35~39) 2
41 7401-12001 Motor Base E— HF—— 2 For Export 1
42 180-110 Lock Washer IR H R 8
43 101-571 Screw B 8
44 7301-12002 Motor Base e A e N R For Japan 1
45 7305-02130 Belt Cover b b sRe— For Japan 1
46 7305-02131 Belt Cover L b H s N— For Japan 1
47 118-510 Screw R 8
48 7305-02129 Cover H3 /85— For Japan 1

— 43—



T3014

For Universal Feeder

15 (01~14)

14

For Blanket Cleaner Option

L—36016-35)




H248 |H248-SF
O (@)
Feed Section / #SHEER
Valve / /377 T3014
IN;?OEX Parts No. Parts Name BBy Remarks ({#%) (Q@%ys )
01 125-708 Screw B 4
02 180-105 Lock Washer ISRYAH R 8
03 7201-12001 Bracket TS5y k 1
04 125-715 Screw E 4
05 H18-26-3 Cover F7 73— 1
06 183206 Roll Pin o—/L e 2
07 CK16-04 Valve VT 2
08 183-201 Roll Pin o —)L 4
09 CK16-01A Valve Case I3V T - A 1
10 184-114 Flat Washer P H X 2
11 5201-12018 Spring 27 T 2
12 181-412 E-Ring E—U>7 2
13 H13-14-3 Knob v 3 2
14 145-410 Set Screw PAXRY 2
15 7201-12001A Control Valve Assy 3L 7 Assy (01~14) 1
16 183-208 Roll Pin 2 —L 1
17 CP09-15 Pin | g 1
18 181-404 E-Ring E—-V 7 2
19 7203-09191 Spring ATY T 1
20 X05-51-3 Joint CaAf Lk 1
21 CP09-16 Link U7 1
22 180-105 Lock Washer SRPFAH R 1
23 170-105 Nut > b 1
24 X01-14-3 Flat Washer HFHR 1
25 CP09-53 Spring Pin 2 T 1
26 7203-09189 Piston PRk 1
27 CP09-56A Valve %4 1
28 E09-30-07-3 Solenoid Vv /A K 1
29 117-365 Screw i 2
30 180-106 Lock Washer RETES 2
31 7203-09190 Base ~L— R 1
32 183-182 Roll Pin 7 —/ LB 1
33 180-103 Lock Washer ISRYA X 4
34 117-310 Screw B 4
35 125-715 Screw B 2
36 7203-09190A Valve Assy s3)L 7 Assy (16~35) 1

— 45—



T3015(1)

NOP-Side

67t01~15,21~35,45~66)

\ = U

~ 46—



H248 |H248-SF
— O
Feed Section / F&HEER
Paper Table Elevator Drive Unit / #&3#5& - Fits T3015(1)
INIEI)OEX Parts No. Parts Name B SmA TR Remarks ({§3%) (Q@;éys )
01 182-209. 1 Taper Pin T == 1
02 145-358 Set Screw % 7
03 F1-101 Worm V7 A — s 1
04 182-211 Taper Pin T —/N— 1
05 145~-360 Set Screw [ 3
06 Fl1-11 Sprocket A7k b 1
07 117-370 Screw i 3
08 180-406 Conical Spring Washer Y S SKPH R 14
09 117-481 Screw B 1
10 180-408 Conical Spring Washer IR H X 8
11 F1-105 Bracket TS5y b 1
12 F1-106 Pivot Pin | =g 1
13 258-860 Rod Ends 2y Koo K 1
14 184-108. 001 Flat Washer P H xR 1
15 170-108 Nut 5> b 4
16 6713-16001 Shaft 7 b 1
17 250-205. 8 Bearing v y 7 3
18 182-223. 1 Taper Pin T—X— 1
19 Fl1-4 Worm Gear VG —ALhFEY 1
20 145-460 Set Screw hARY 1
21 180—410. 1 Conical Spring Washer 5 R H R 4
22 117-572 Screw % 4
23 170-110. 1 Nut F < k 1
24 F1-107 Rod = 1
25 170-110 Nut + > b 1
26 125-056 Screw E 1
27 180-403 Conical Spring Washer T I RARFHR 9
28 SP-103 Spring 27y T 1
29 F1-116 Drive Pawl P 1
30 170-105 Nut Tk 1
31 250-125. 6 Bearing BRYSPYi 1
32 184-105. 001 Flat Washer HFH R 1
33 117-520 Screw B 2
34 F1-117 Pivot Stud AZ R 1
35 IT-6-35 Taper Pin T — X B 1
36 181-406 E-Ring E—-Y 7 3
37 F1-119A Pin il 2
38 181~410 E-Ring E—-Y o 1
39 SPF-M610 Spring Pin ATV T Ha 4
40 6713-16002 Lever LS e— 1
41 6713-16030A Link P4 1
42 170-106 Nut + v b 15
43 F1-119B Pin [P 1
44 243-608 Bushing A B Included in 58 2
45 117-384 Screw B 1
46 F1-103 Worm Shaft A —=bi T b 1
47 256-104 Thrust Bearing AZANST YT 2
48 0B-20-2 Bushing R Z I 2
49 1T-5-30 Taper Pin F—N—E 2
50 Fl1-1 Worm Bracket T A —bT Ty k 1
51 117-576 Screw Ry 1
52 F1-118 Hook 797 1
53 258-860. 1 Rod Ends o N2 KN 1
54 170-112 Nut + > k 1
55 5813-16050 Lever L/N— 1
56 180-410 Conical Spring Washer A 3
57 F1-102 Ratchet Wheel SFxy b4 — 1
58 F1-5-A Lever LN — 1
59 180-106 Lock Washer 23R H R 7
60 F1-2-A Worm Bracket T AT T b 1
61 1T-4-35 Taper Pin T—— 2
62 101-571 Screw F 2
63 F1-114 Collar 7T — 1
64 F1-120 Brake Shoe 7 L—F 1
65 180-406. 1 Conical Spring Washer B RRFNR 1
66 117-383 Screw B 1
67 F1-1-B Worm Bracket Assy T A= InT7 T 4 v b Assy (01~15, 21~35, 45~66) 1
68 6713-16003 Motor Base E e F e R : 1
69 184~110. 001 Flat Washer FHE 3
70 101-570 Screw 3 2

—47 -



T3015(2)

' NOP-Side

67101~15,21~35,45~66)

—48 -



H248 |[H248-SF
— O
Feed Section / #AHKER
Paper Table Elevator Drive Unit / #&8#E L& T3015(2)
INI\]I)(}EX Parts No. Parts Name R eh A FR Remarks ({#%) (Q@F!yg )

71 E-101-38 Motor o — 1
72 6713-16034 Bracket TSy b 1
73 101-470 Screw A 4
74 5605-18001 Motor Cover E— B —F/— 1
75 E~101-21 Limit Switch VI bXA YT 2
76 117-360 Screw i 3
77 F1-109 Sprocket AFaly b 1
78 6713-16036A Lever LR 1
79 180-103 Lock Washer eSS 2
30 125-615 Screw 3R 2
81 117-375 Screw 3R 3
82 117-365 Screw i 4
83 117-465 Screw F 2
84 125-065 Screw i 6
85 E~101-21 Limit Switch Uy AL YT 3
86 E-114 Bracket 7ok 2
87 117-515 Screw R 8
88 180-405 Conical Spring Washer HF SR H R 5
89 F2-108-01 Key 2 — 1
90 6713-16042 Chain Fr— 1.
91 F1-160 Lever L/ 1
92 101-375A Screw k4 1
93 SPF-M600 Spring Hook A7) T hAr 1
94 SP-101 Spring 27V 1
95 7213-16012 Bracket 754 v b 1
96 6713-16025 Shaft ¥ 7 b 1
97 F44-22-3 Collar HT— 2
98 181-405 E~-Ring E—-Jv7 2
99 AQ4-47-3 Pin | g 1
100 E09-52-3 Solenoid YL /AF 1
101 6713-16039 Pin =P 1
102 H18-13-3 Spring ATV T 1
103 184-105 Flat Washer AR 1
104 6713-16035 Rod 2 K 1
105 181-404 E-Ring E—YJ 7 4
106 258-856 Rod Ends EPREYEN 2
107 SPF-M625 Spring Pin ATV T HT 1
108 F1-129 Connecting Bolt [ AN 1
109 6713-16026 Bracket 757k 1
110 5103-08116 Stopper A ks N— 1
111 6713~16047 Pin [ 1
112 184-103 Flat Washer FHR 2
113 125-606 Screw ES 2
114 6713-16055 Spring A7V T 1
115 E-101-48 Solenoid YV /A F 1
116 117-380 Screw L 1
117 5813-16012 Link P 1
118 184-106. 001 Flat Washer o xR 3
119 117-408 Screw 3 4
120 180-104 Lock Washer ZSRPH R 4
121 H03-36-3 Spacer A A 2
122 6713-16046 Link Uz 1
123 180-404 Conical Spring Washer B ZIRFH R 2
124 7213-16015 Stud Pin AR N 2
125 170-103 Nut + v b 2
126 7213-16014 Bracket 754 v b 1
127 7213-16013 Cam 77 I 1
128 101-370 Screw L 3
129 7213-16010 Pin | 1
130 101-360 Screw 4 1
131 101-380 Screw 3T 1
132 7213-16011 Stopper A by sS— 1
133 7213-16017 Spring AY T 1
134 WSM-1808 Washer A4 xR 1
135 7213-16008 Lever 1 /\— 1
136 7213-16009 Stud Pin RE -y N 1
137 7213~16016 Spring 27V T 1
138 7213-16019 Pin [ 1
139 183-744 Cotter Pin ) 2

—49 -



T3016(1)

—-50 -



H248 |H248-SF
— O
Feed Section / #&#&ER
Paper Elevator / #K_LiF3kiE T3016(1)
INIEOEX Parts No. Parts Name ST N Remarks ({#%) (Q@?!yi )

01 117-632 Screw B 2
02 180-412. 1 Washer FH X 2
03 F1-150 Pivot Stud AE K 2
04 SPF-M810 Spring Pin ATV T A 1
05 SP~101 Spring ATV T 1
06 181-406 E-Ring E—V 7 2
07 184-106. 001 Flat Washer FH xR 2
08 5813-16051 Eccentric Pin A 1
09 5813-16052 Link oz 1
10 145-356 Set Screw hARY 2
11 F1-152 Lever L /3— 1
12 183-170. 01 Roll Pin a— /LB 1
13 F1-151B-A Arm T — a 2
14 SPF-M610 Spring Pin ATV T H A 1
15 181-012 C-Ring C—Y o 1
16 181-010 C-Ring C—Yr 1
17 F1-149-01 Thrust Washer RATGAND I — 1
18 145-358 Set Screw AR 1
19 6713-16013A Paper Table Assy B2 I H A Assy 2
20 F1-137 Spacer R ~S— 6
21 6713-16025 Shaft ¥ 7 b 1
22 180-105 Lock Washer ISERBHF 4
23 125-710 Screw E 2
24 117-480 Screw R 4
25 180-108 Lock Washer ISEHFH X 18
26 6713-16006 Bracket T Ty OP-S 1
27 181-018 C-Ring [ 4
28 7213-16006 Spacer A X 4
29 243-638 - Bushing A Z v Included in 30 6
30 7213-16018A Roller == 6
31 5610-05008 Stud Pin AE sy N 4
32 101-475 Screw E 1
33 250~-108. 6 Bearing NT YT 2
34 184-108. 001 Flat Washer FHax 1
35 F1-133 Lever LoS— 1
36 180-408 Conical Spring Washer P RARY AR 5
37 170-108 Nut +> b 2
38 7213-16004 Guide Rail HA KL —) 2
39 101-481 Screw % 1
40 EM04-25 Spring ATV T - 1
41 117-520 Screw R 2
42 180-405. 1 Conical Spring Washer H TSR PH R 2
43 F1-131 Bracket 7345 vk 1
44 170-106 Nut J v b 8
45 101-365 Screw i 1
46 101-360 Screw i 2
47 180-406 Conical Spring Washer TR H R 19
48 6713-16060 Bracket 7 Z b OP-~S 2
49 182-223. 1 Taper Pin T —s— 2
50 F1-110 Sprocket 270y k 2
51 145-360 Set Screw b Xy 5
52 180-410. 1 Conical Spring Washer A NS 12
53 117-572 Screw B 6
54 6713-01010 Scale AEY N OP-S 2
55 7213-16007 Side Guide A KHAR 2
56 101-381 Screw E2 12
57 F1-157L Chain Guide Fr—HA K OP-S 1
58 F1-157R Chain Guide Fo—HA K NOP-S 1
59 F1-165 Chain Guide Fx—HAF 2
60 F1-119B Pin [ 1
61 F1-10R-01 Knob P 4
62 P0-127 Lock Metal b A HF 4
63 6713-16061 Bracket Ty b NOP-S 1
64 101-480 Screw 3 6
65 101-380 Screw Ry 4
66 7213-16002 Guide HA K 2
67 6713-01009 Spreader R T — 2
68 6713~01008 Spreader AT — 1
69 F1-164 Chain Guide Fxz—HAF 4
70 6713-01011 Scale AEY R NOP-S 2

—51—




T3016(2)

—-52—



H248 |H248-SF
— O
Feed Section / #A#EER
Paper Elevator / #k biF¥E@E T3016(2)
INI?EX Parts No. Parts Name EIEEEA S Remarks ({#%) (Q@FYE )

71 6713-16001 Shaft x 7k 1
72 6713-16062 Bracket Ty b NOP-S 1
73 180-404 Conical Spring Washer H 5 IR P H R 8
74 170-104 Nut + v b 8
75 125-130 Screw B 8
76 125-712 Screw R 2
77 6713-16037 Chain Fr—1 2
78 6713-16012 Spacer A AR — Y 1
79 7213-16001 Bracket 7Ty k 1
80 E10-20-3 Limit Switch U3y bRAvF 1
81 6713-16024 Bracket 7 Z 7y bk 1
82 6713-16005 Bracket T55 b NOP-S 1
83 183-187 Roll Pin 7 —/L 4
84 6713-16007 Collar 5T — 4
85 6713-16043 Bracket T57 b 4
86 170-106. 3 Nut 3+ b 4
87 117-375 Screw E 6
88 6713-16008 Shaft T 7 b 2
89 F1-137 Spacer A L—H 6
90 117-573 Screw 3 6
91 117-475 Screw S 12
92 6713-16048 Bracket T3 v b 4
93 6713-16054 Spring 27U T 2
94 6713-16051 Pin [ 4
95 6713-16045 Spreader AT — 2
96 6713~16053 Spring 2T YT 2
97 145-505 Set Screw fARY 4
98 MC02-13 Retaining Washer b A AR 4
99 6713-16050 Bracket TG54y b 2
100 117-370 Screw B 4
101 180-410 Conical Spring Washer B S R H XK 8
102 101-572T Screw B 8
103 184-110. 001 Flat Washer e 17
104 250-200 Bearing A7 YT 8
105 6713-16052 Bracket 7 Z 4> b 4
106 6713-16044 Cover Hp 73— 2
107 F1-7-A Lever L2\ — 1
108 F1-149 Stud Pin 2B FE Y 1
109 180-412 Conical Spring Washer T NN R 1
110 170-112 Nut + v b 1
111 Fi-12 Cam H I 1
112 125-056 Screw A 6
113 180-403 Conical Spring Washer HZ SR H R 6
114 F1-154 Guide HA K 6
115 F1-155 Shaft ¥ 7 b 1
116 0B-10-2 Bushing X 2% Included in 13 2
117 6713-01006 Spreader AT — 1
118 7213-16004 Guide Rail HA KL—u 2
119 7213-16005 Chain Fx— 2
120 5610-05009 Cover 78— 4

-~ 53—



T3017(1)

X2
€ a-.sm)ﬁl

—54 -



H248 {H248-SF
- O
Feed Section / #AHEER
Suction Foot Drive / %7 i a7 v NERENER T3017(1)
]
IN;ID;EIX Parts No. Parts Name TR N Remarks ({#%) (Q@%yi )
01 182~-147 Taper Pin T —/N— 3
02 6713-17010 Bracket TZ57 v k 1
03 0B-12-1 Bushing X &Z )L Included in 02 1
04 182-142. 1 Taper Pin T —= 1
05 182-145 Taper Pin TN 3
06 F2-17 Bracket TS5y bk 1
07 F2-161-A Blower Nozzle T — ) X)L 1
08 F2-161-B Blower Nozzle Assy 77— X/LAssy (06, 07) 1
09 F2-160A Pin =% 1
10 F2-160B Pin v 1
11 0T-4-20 Taper Pin P 3
12 F2-16-A Lever LN — 1
13 182-150 Taper Pin T —/N— 1
14 C-127-01 Thrust Washer ATABRT L p— 1
15 181-410 E-Ring E-U>r 2
16 101-370 Screw Ry 3
17 SP-108 Spring ATV T 1
18 170-106 Nut T+ b 3
19 180-406 Conical Spring Washer A S 7
20 F2-1-01 Pin | 1
21 181~-406 E-Ring E—-J 12
22 F2-164 Pin | =g 1
23 SP-109 Spring AP 1
24 F2-154 Stud Pin ARy K 1
25 F2-163-A Bracket TZ7 b 1
26 6713-17005A Plate Assy 7 L— hAssy 1
27 F2-159B Pin = 1
28 F2-159A Pin [ 1
29 183-170. 01 Roll Pin 7— L 3
30 F2-156 Pin v 1
31 F2-15-A Lever LS — 1
32 F2-158 Pin [SPZ 1
33 F2-157 Rod EEN 1
34 SP-111 Spring 2FY T 1
35 250-108. 6 Bearing X7V T 3
36 182-110 Taper Pin TN B 3
37 F2-133 Hose Joint S R 2
38 F2-134 Hose Joint HR—RTaA Lk 1
39 F2-134-02 Band N R 2
40 F2-134-01 Hose A— 2R 1
41 117-415 Screw B 6
42 180-404. 1 Conical Spring Washer H S5 IR YN R 8
43 F2-6 Bracket 7 F 4 b 1
44 170-105 Nut FT v b 2
45 F2-165B Set Screw F ARV 2
46 117-408 Screw E 2
47 F2-132 Stopper A k8 1
48 SP-110 Spring A7) T 2
49 170-104 Nut + v bk 10
50 F2-165C Set Screw b AXRY 2
51 183-165. 01 Roll Pin 2 - 2
52 324-314 0-Ring oO—ULr [§]
53 F2-131 Blower Adjust JuU—F Ak 2
54 |F2-168-01 Kaob U= s 5
55 F2-141 Brush T 2
56 F2-140 Bracket 75 Ay b 2
57 180-405 Conical Spring Washer B S ARPEHX 3
58 117-520 Screw 2 11
59 F2-143 Bracket TZ v b 2
60 F2-144 Guide Pin A K B 2
61 P0-127 Lock Metal e 2
62 F2-143-01 Knob V< I 2
63 117-508 Screw B 4
64 F2-139L Blower Nozzle Tav—) X)L OP-S 1
65 SP-120 Spring P 2
66 F2-138 Adjust Nut Tx ARty b 1
67 F2-172 Bushing A F 2
68 F2-137-01 Thumb Screw V= 3 2
69 F2-139R-01 Pin =4 2
70 125-056 Screw rY 4

~55—




T3017(2)

— 56—




H248 |H248-SF
— O
Feed Section / #&HEED
Suction Foot Drive / %7 i a7 v FEREHE T3017(2)
]
IN;I)::X Parts No. Parts Name B SR FR Remarks ({#3%&) (Q@%ys )

71 184-103. 001 Flat Washer s 4
72 F2-169 Plate 7L — k 2
73 SP-118 Flat Spring A B ISR 6
74 180-403 Conical Spring Washer - Z SR H F 4
75 170-103 Nut 3+ h 4
76 145-362 Set Screw b AXRY 1
77 F2-170-01 Knob Ve 3 2
78 184-105. 001 Flat Washer HH 5
79 F2-168 Holder R H — 2
80 F2-170 Bracket T3y b 1
81 SP-121 Sheet Separator — h L — - 1
82 SP-122 Sheet Separator — bR —F— 1
83 183~187 Roll Pin o —L e 1
84 117-430A Screw Ea 1
85 180-404 Conical Spring Washer H IR AR 10
86 145-470 Set Screw MARY 1
87 170-108 Nut F > b 2
88 180-408 Conical Spring Washer B IR FHR 1
89 125-675 Screw E 4
90 180-104 Lock Washer IR H R 4
91 6713-17008 Spacer A~ —H 2
92 6713-17003 Pipe 234 1
93 F2-108-01 Key 2 — 2
94 6713-17009 Bracket T 54 b 1
95 E26-75-3 Sensor tz L — 1
96 F2-2 Bracket 7 Iy h 1
97 F2-117-01 Handle [AVE V% 1
98 F2-117 Handle Shaft N Ry Ly 7 b 1
99 180-405. 1 Conical Spring Washer T NRFH R 4
100 F2-119 Block Juy 2
101 F2-136 Shaft ¥ 7 b 1
102 F2-129A Piston EX R 1
103 F2-130 Pin [=P 2
104 180-176 Corrugated Washer + I W H A 4
105 250-126. 6 Bearing 7Y T 2
106 F2-129B Piston [ 1
107 F2-139R Blower Nozzle Ty — ) X NOP-S 1
108 145-356 Set Screw AR 1
109 F2-113 Timing Cam CEEPZ PN 1
110 F2-111 Spacer A~ —H 1
111 F2-112 Timing Cam HAILT T 1
112 NP-3 Name Plate AA /N 1
113 NP-5 Name Plate AA N 1
114 5813-17006 Joint TaAl b 1
115 101-375 Screw EA 2
116 F2-116 Timing Cam B AT T 1
117 F2-109B Flange 75w 1
118 F2-115 Timing Cam 2A 3T H D 1
119 250-003. 6 Bearing _F7TY T 2
120 F2-108 Shaft ¥ 7k 1
121 180-108 Lock Washer ISR PH R 1
122 145-480 Set Screw e 1
123 6713-17013 Frame 7 L= 1
124 F2-110 Spacer R — 1
125 F2-114 Timing Cam FAILTH A 1
126 F2-109A Flange TS5 1
127 184-106. 001 Flat Washer R 4
128 101-362 Screw % 2
129 101-382 Screw B 2
130 125-108 Screw R 7
131 6713-17012 Cover Hy /3 — OP-S 1
132 PO-111 Knob Ve 3 1
133 1T-4-25 Taper Pin F——F 1
134 F2-152 Handle Shaft N RV T b 1
135 SP-119 Spring AP 1
136 F2-13-A Lever L/N— 1
137 SPF-M603 Spring Pin 2ATY T H 1
138 183-181 Roll Pin o)L 2
139 125-608 Screw EX 2
140 F2-12L Bracket 774 b 1

—57-



T3017(3)

174
|

NOP-Side

—58—



H248 |H248-SF
— O
Feed Section / #5HEED
Suction Foot Drive / %7 i a7 v EREHE T3017(3)
1.
INI\]I)OEX Parts No. Parts Name R &as Fr Remarks (&%) (Q@%yi )

141 F2-14 Link V7 1
142 182-132 Taper Pin T — = 3
143 F2-11B Pipe Holder XA TRIVE — 1
144 F2-147C Shaft ¥ 7 b 1
145 F2-175 Plate 7L — 2
146 F2-12R Bracket T 54y b 1
147 F2~150 Retainer U T - — 2
148 5605-02056 Cover Hg /N — 1
149 131-11-3 Nut F > b 1
150 117-3834 Screw e 1
151 180-406. 1 Conical Spring Washer B S5 SRY A R 1
152 117-370 Screw R 1
153 F3-108 Brake Shoe 7 L —X 1
154 117-425 Screw % 2
155 F2-148 Pin =g 2
156 SP-112 Spring A7V T 2
157 F2-149 Suction Foot o aryryk 2
158 F2-167A Sucker H v — (t=0. 5mm) 2
159 F2-167B Sucker oy — (t=0. 8mm) 2
160 F2-153 Packing RNy F 2
161 F2-174 Guide Bar HA F/Ss— 1
162 F2-173 Pipe AT 1
163 F2-146 Drive Lever RS A47 L 3— 1
164 F2-159C Pin [0 1
165 F2-135 Hose Joint F—RaAf Lk 1
166 F2-9 Bushing A Z 1
167 F2-147A Shaft x 7 b 1
168 F2-10-A Drive Lever RS AT 18— 1
169 F2-147B Shaft ¥ 7 b 1
170 0B-12-3 Bushing A& 2
171 F2-11A-A Pipe Holder ISA THENVE — 1
172 125-660 Screw x 2
173 F2-5 Bracket TS5y k 1
174 6713-17013A Center Separate Unit Assy |7 4 —&—-~ RNAssy Excluding 14, 113, 148~153, 175 1
175 6713-17011 Cover 28— 1
176 180-103 Lock Washer SEFEH R 2
177 125-658 Screw EX 2

~50—



T3018(1)




H248 |H248-SF
- O
Feed Section / #&#EED
Feeder Drive Mechanism / #5#XEXENER T3018(1)
INIEOEX Parts No. Parts Name EREL % B Remarks ({#%) (Q@‘t!‘ys )

01 170~-106 Nut -+ k 1
02 5813-17003 Plate 7 L— k 1
03 P0O-120 Hose Joint R—ATaA Lk 2
04 5813-17002 Bracket TS5y b 1
05 H13-32-3 Pipe I3 7 2
06 184-108 Flat Washer o R 2
07 180-408. 1 Conical Spring Washer AL 4
08 117-482 Screw 3 3
09 7213~17004 Hose AR 1
10 7213~17003 Hose =R 1
11 F1-105 Bracket 757 bk 1
12 117-365 Screw B 4
13 180-108 Lock Washer SNEFEH R 2
14 5813-17012 Piston =% 1
15 6713-17002 Link DI 1
16 H03-37-3 Pin | 2
17 H03-36-3 Spacer A 2
18 183-743 Cotter Pin 7 e 4
19 181-404 E-Ring E—UL o 4
20 E-101-48 Solenoid YV /AR 1
21 117-472 Screw F 2
22 180-408 Conical Spring Washer Y IR FH X 10
23 170-108 Nut + > b 1
24 180-406 Conical Spring Washer B Z SR Y H R 13
25 101-370 Screw B 3
26 182-189 Taper Pin F—N— 1
27 145-362 Set Screw AR 1
28 181-020 C-Ring C—Uvo 2
29 6713-17004 Shaft ¥ 7 b 1
30 H13-34-3 Elbow LR — NOP-S 1
31 181-247 C-Ring C—U.7 2
32 F3-3 Bracket TZ vk 1
33 250-204. 2 Bearing B PZi 2
34 F3-106 Sprocket AT7ak v b 1
35 182-188. 1 Taper Pin F—sX— 1
36 180-410.1 Conical Spring Washer BT NRFH R 1
37 117-572 Screw B 1
38 F3-127 Stud Y AN 1
39 181-230 C-Ring CcC=)v7 6
40 F3-129 Roller =1 2
41 2560-200. 6 Bearing Y PYi 3
42 181-010 C-Ring C—Y)v¥ 1
43 F3-105-01 Chain Fx— 1
44 117-360 Screw B 4
45 E-101-44 Solenoid JVv /A F 1
46 F3-120 Bracket 7579 b 1
47 101-470 Screw T 2
48 117-485 Screw X 1
49 F3-121 Link Jyrz 1
50 5813-17013 Nipple =7/ 1
51 F3-124 Pin | = 1
52 243-612 Bushing X% Included in 121 1
53 117-480 Screw xR 1
54 F3-117 Pin [ 1
55 101-483 Screw B 1
56 101-482 Screw 3R 1
57 F3-122 Base ~No— R 1
58 F3-118 Stud AE K 1
59 170-106 Nut J > b 2
60 101-380A Screw B 1
61 F2-104 Handle A% 1
62 F2-105 Handlie Shaft NoRV e b 1
63 117-358 Screw X 2
64 F3-129 Roller 212 1
65 5813-18012 Pin v Included in 121 1
66 5813-17029 Cover F7 73— For Export 1
67 117-515 Screw e 4
68 101-571 Screw 3T 2
69 180-410 Conical Spring Washer 3 AR H xR 4
70 H13-33-3 Pipe AT 1

-61 -



T3018(2)




H248 |H248-SF

- O
Feed Section / #&HKER
Feeder Drive Mechanism / #SHKEREHED T3018(2)
INDEX Parts No. Parts Name EILEEEZES Remarks (f§#) Qty

No (fE%0 |
71 125-606 Screw B 2
72 125-610 Screw s 2
73 101-623 Screw B 2
74 180-412. 1 Washer HH 3 2
75 7213-19014 Collar T — 2
76 145-506 Set Screw b ARY 1
77 101-381 Screw B 1
78 145-358 Set Screw r AR 1
79 F2-4 Bracket TS5y v b 1
80 182-212 Taper Pin TF—— 1
81 145-360 Set Screw P AFRY 2
82 5813-17032 Collar 77 2*‘ 2
83 5813-17031 Bracket 7 Z iy b 1
84 F2-101 Spreader AT — 1
85 F4-159B Guide Bar HA Kr3— 2
86 7213-19007 Feed Roller TA—Fa—F 1
87 182-213. 1 Taper Pin T =B 2
88 250-205. 8 Bearing ATV T 1
39 F3-104 Sprocket 2wy b 1
90 117-360 Screw EX 1
91 F3-137 Cover e 1
92 250-108. 6 Bearing N7 YT 1
93 6713-18012 Shaft ¥ 7 b 1
94 COM-25 Collar 7 Z— 2
95 145-458 Set Screw PARY 2
96 117-370 Screw N 3
97 184-~106. 001 Flat Washer Y H R 4
98 7213-18001 Sprocket A7y b 1
99 7213-18002 Holder RIVE — 1
100 F3-111-01 Bearing N7V T 1
101 F3-107-01 Washer HFH xR 1
102 181-025 C-Ring cC—U 7 2
103 5813-18009 Wheel HA —v 1
104 125-058 Screw E 1
105 F3-109 Key X — 1
106 SP-114 Spring 27T 3
107 F3-114 Pin [ 3
108 5813-18010 Holder R — 1
109 170-105 Nut + > b 3
110 5813-18001 Bracket TS5y b 1
111 F3-105 Sprocket. A7y v b L
112 101-572 Screw B 2
113 F3-131 Collar H T — 1
114 170-110 Nut J > b 2
115 101-360 Screw RY 1
116 5104-02008 Spacer R~ 1
117 7213-18008 Spacer A ~L— Y- 1
118 7213-18003 Sprocket Holder ATl R E— 1
119 6713-18011 Collar BT — 1
120 117-372 Screw E 3
121 5813-18002A Lever L/N— 1
122 180-105 Lock Washer ISRPH R 2
123 7213-18005 Base L X 1
124 181242 C-Ring C—y 7 2
125 250-003. 6 Bearing X7 YLy 1
126 7213-18007 Sprocket 27a sy k 1
127 F3-5 Lever L /N\— 1
128 7213-18004 Stud Pin AH vy FE L 1
129 180-112 Lock Washer SRPH R 1
130 170-112 Nut F v b 1
131 180-405. 1 Conical Spring Washer 5 R HF 4
132 250-205. 6 Bearing _T7TV T 1
133 5813-18007 Washer R 1
134 117-481 Screw B 1
135 145-406 Set Screw hAFRY 1
136 6713-18004 Sensor Bracket Y —T 57y b 1
137 180106 Lock Washer 2R H R 5
138 5605-02057 Bracket 737wk 1
139 |5813-17026 Spring ESDPZi T
140 117-512 Screw B 4

- 63—






H248 |H248-SF
— O
Feed Section / #&HEEN
Feeder Drive Mechanism / #&#KEREHE T3018(3)
IN;T):EX Parts No. Parts Name B &n 4 R Remarks ({#%) (Q@t,y; )

141 5813-17009 Pin v 1
142 671318008 Link i r 1
143 7213-18010 Stud A EZ B 1
144 7213~-18013 Arm T -~ s 1
145 117-380 Screw B 2
146 180-406. 1 Conical Spring Washer H ISR FH R 2
147 6713-17014 Guide Rail HA KL—jL 1
148 180-103 Lock Washer ISR H R 3
149 125-608 Screw B 1
150 180-104 Lock Washer NRPA R 2
151 125-660 Screw R 2
152 6713-01001 Frame T LI 0P-S 1
153 6713-01002 Frame 7 L— NOP-S 1
154 6713-01009 Spreader AT — 1
155 F3-116 Pin v 1
156 E26-75-3 Sensor o — 1
157 E26-75-3 Sensor Y H— 1
158 E26-83-3 Sensor Y — 1
159 6713-01008 Spreader AT 1
160 4807-03029 Screw B 1
161 145-358 Set Screw FXXY 1
162 7213-18017 Tightener FA b F— 1
163 F3-133 Collar 5T — 1
164 125-612 Screw B 3
165 184-103 Flat Washer HFH xR 3
166 7313-17002 Plate L — h For Japan 1
167 7313-17001 Cover H 8 — For Japan 1

- 65 —



T3019(1)

{16%81~-101 6l

- 66—



H248 |H248-SF
- O
Feed Section / #5#KER
Conveyor Table / I 75—/ T3019(1)
]
INIIIDOEX Parts No. Parts Name Ehdh 4 R Remarks ({##) (Qﬂ Fyfi:

01 101-481 Screw 3T j 2
02 184-108. 001 Flat Washer R 2
03 250-001. 6 Bearing _R7 T 2
04 5813-19062 Pullout Roller TILT T ha—Z 2
05 F4-130 Pin | 2
06 145-470 Set Screw FARY 2
07 170-108 Nut > b 13
08 117-382A Screw B 2
09 F4-133A Lock Nut > b 2
10 F4-2 Bracket TSy b 2
11 180-408 Conical Spring Washer Y5 N H R 13
12 117-408 Screw B 4
13 180-404. 1 Conical Spring Washer B3R PH R 4
14 F4-167 Plate 7L — h 2
15 SP-116 Spring RAT7Y LT 2
16 F4-3 Bracket Ty b 2
17 P0-127 Lock Metal NS 6
18 F4-133B Lock Nut J > b 2
19 5813-19062A Pullout Roller Assy VT U I —FAssy (01~18, 91) 2
20 117-481 Screw B 6
21 180-408. 1 Conical Spring Washer TN H F 4
22 F4-128 Spreader R T — 1
23 SP-117-A Retainer U —J— 4
24 7213-19011 Bracket 74 v b 2
25 F4-110 Table F—7 )L 1
26 122-370 Screw i 3
27 F4-113 Spreader AT 1
28 101-365 Screw *Y 3
29 117-382 Screw Y 3
30 180~106 Lock Washer 2NN R 7
31 6713-19002 Bushing A H )L 1
32 145-358 Set Screw FARY 6
33 F4~1B Bushing A H 1
34 181-025 C-Ring CcC—yr»r 1
35 250-205. 6 Bearing _FTYT 1
36 181-252 C-Ring CcC—-UJ 7 1
37 7213-19008A Conveyor Tape L R7F—7 (6 Belts) 1
38 7213-19007 Feed Roller JA4A—FKa—5 1
39 180-406 Conical Spring Washer T AR AR 21
40 170-106 Nut -+ b 19
41 F1-12 Cam N 1
42 250-205. 8 Bearing STV T 1
43 182-213. 1 Taper Pin T—N— 1
44 F3-104 Sprocket A7l b 1
45 117-365 Screw B 4
46 7213-19006 Bracket TS5y b NOP-S 1
47 180-105 Lock Washer ISR H R 13
48 125-712 Screw i 6
49 183-186 Roll Pin = —)L 1
50 H38-14-3 Sprocket ATakry b 1
51 6502-07011 Spacer Rt 1
52 7213-19004 Conveyor Table 2L _RTF—F 1
53 125-662 Screw B 4
54 180-104 Lock Washer SSRYPHR 8
55 EH10-02B Conveyor Frame 3 RXT T I NOP-S 1
56 H38-20-3 Collar T T — 1
57 170-104 Nut J v b 4
58 125-710 Screw Ry 4
59 7202-06001 Bracket T5r vk 2
60 7201-10002 Bracket T F b NOP-S 1
61 125-718 Screw R 2
62 118-59-1A-3 Snubber Z?_' Y 23— 2
63 7201-10004 Bracket Ty b 2
64 H10-14-01-3 Bearing Case ARF VY J - X 2
65 258-012 Needle Bearing =— KA_X7 T 1
66 170-105 Nut F > b 3
67 7201-10003 Kick Bar X > 7 /8— 1
68 6502-06002 Shaft ¥ 7k 1
69 H30-18-3 Stem U 1
70 H12-30-3 Knob Pasd 1

- 67—



T3019(2)

w ! X
QN o ® *
j’a/wv\ﬁ a® N apl
‘Wr // PIS-dON

{18'81~10) 6}

- 68—



H248 |H248-SF
— O
Feed Section / #AHKER
Conveyor Table / Z L7 F—T )L T3019(2)
INI?OEX Parts No. Parts Name BT TR Remarks (f#%) (Q ty

71 EH10-04 Bushing A B 1
72 7201-10001 Bracket T5hy k 1
73 EH10-01B Conveyor Frame 2T T L— U OP-S 1
74 7213-19005 Bracket 77 vk 0P-S 1
75 EH10-07 Bracket T T4 vk 1
76 125-656 Screw S 2
77 EH10-10 Flat Spring A & 23R 1
78 6502-06001 Sleeve R —7 1
79 EH10-05 Nut + v b 1
80 141-406 Set Screw FARY 1
81 EH10-09 Handle AN 1
82 140-356 Set Screw hAXY 1
83 7205-04055 Name Plate A AN 1
84 181-410 E-Ring E—) 7 1
85 7202-06002 Bushing A EZ N 2
86 118-60-3 Nut J v b 2
87 125-665 Screw R 4
88 H30-07-7 Spreader AT — 1
89 6502-07007 Shaft ¥ 7 b 1
90 H10-12-1A-7 Feed Roller J4—FKn—3 1
91 117-375 Screw R 2
92 R11-78-3 Collar BT — 1
93 243-612 Bushing A Z I Included in 55, 73 2

-69 —




T3020

NOP-Side

43 (31~35,37, 38,40~42)
44 (31,32,34,35,37~42)

-70 -

45 (3+-34,36~38,40~42)
46 131,32,34,36,37~42)

-54(21,49,52,53)



H248 |H248-SF
- O
Feed Section / #&#%E
Skid Roller / A% v Fu—% T3020
INIII)(?X Parts No. Parts Name R FR Remarks ({§#£) (Qﬂ ty§ )

01 6713-01001 Frame 7 L— A 0P-S 1
02 F2-101 Spreader AT — 1
03 F4-7 Bracket 75w b 2
04 145-506 Set Screw P AT 2
05 183-200. 01 Roll Pin o—/ 2
06 F4-160 Guide Bar A K/3— 2
07 F4-159A Guide Bar HA K3— 2
08 F4-7-01 Thumb Screw V=3 18
09 P0-127 Lock Metal S 2
10 F4-8 Bracket 757y b 2
11 WSM-2506 Washer AR 2
12 101-365 Screw B 2
13 6713-01002 Frame T L s NOP-S 1
14 145-358 Set Screw b ARy 2
15 7213-19013 Stud Pin AF v FE 1
16 F4-140A Bracket R 2
17 183-185 Roll Pin 71—/l 4
18 F4-140B Bracket TIhr 1
19 F4-142 Bracket T b 6
20 F4-168 Guide HA K 2
21 180-406 Conical Spring Washer 5 NP H R 6
22 101-360 Screw B 2
23 145-510 Set Screw h AR 6
24 7213-19010 Spreader AT 1
25 COM-12 Collar T — 2
26 145-356 Set Screw FARY 4
27 7213-19012 Stud Pin RE -y RE 1
28 F4-128 Spreader R T — 1
29 180-408. 1 Conical Spring Washer A 2
30 117-482 Screw *R 2
31 F4-134 Screw B 8
32 F4-5R~01 Thumb Screw 7 3 8
33 F4-149 Brush Roller 57— 2
34 F4-133B Lock Nut '1‘2 + 8
35 F4-5L Bracket 757 b 4
36 F4-5R Bracket TS5y b 4
37 183-248. 01 Roll Pin o —/)L 8
38 181-405 E-Ring E—VUL7 16
39 F4-148 Roller =112 6
40 181-008 C~-Ring C—U 7 8
41 F4-151 Holder LA — 8
42 F4-150 Pin v 8
43 F4-5L-A Roller Assy 71— 7 Assy (31~35, 37, 38, 40~42) 1
44 F4-5L-B Roller Assy o — F Assy (31, 32, 34, 35, 37~42) 1
45 F4-5R-A Roller Assy 22— J Assy (31~34, 36~38, 40~42) 1
46 F4-5R-B Roller Assy = — F Assy (31, 32, 34, 36, 37~42) 1
47 183-185.01 Roll Pin =L B 6
48 F4-141 Bracket 777w b 6
49 F4-152 Brush A 2
50 7213-19002 Spreader R T — 6
51 7213-19001 Roller Frame 0n—5 7 L— I 1
52 F4-152-01 Thumb Screw P 4
53 F4-153 Holder RV H — 2
54 F4-152-A Brush Assy 7 5 3 ASSY (21, 52, 53, 58) 1
55 7213-19015A Retainer Assy U T —JF—Assy 2
56 F4-135 Holder IV — 2
57 F4-136 Bumper A 2
58 52F10-140 Bracket 75y b 1

-7l -



T3021(1)

FOR BLANKET
CLEANER
{Option)

oy 555657
NOP-Side

56,56.57

FOR BLANKET CLEANER
(Option) '

-T2



H248 |H248-SF
- | ©
Feed Section / #8HKES
Air Piping / =7 —E® T3021(1)
INI?:EX Parts No. Parts Name 4 Remarks (%) (Q@i,y; )

01 7203-09155 Nozzle ) ) (Option) 2
02 7201-12022 Hose Re— A (Option) 1
03 H13-46-01-3 Joint TaAL bk (Option) 1
04 7201-12023 Hose AR— A (Option) 1
05 7201-12021 Hose H— A (Option) 1
06 7201-12034 Sponge AR 2
07 AQ7-20-3 Packing Ny Fy Included in 35 1
08 7203-09190A Valve Assy s3)L 7 Assy (Option) 1
09 7201-12013 Hose R— X (Option) 1
10 H13-54-01-3 Band R R 11
11 7201-12007 Hose B— A (Option) 1
12 7201-12014 Hose F— R 1
13 7203-09150 Compressior Ly — (Option) 1
14 7203-09180 Compressior EA (Option) 1
15 7203-09181 Compressior 2Ty — (Option) 1
16 6203-09081 Hose R— R (Option) 1
17 7203-09149 Control Unit o hp—)La=y k (Option) 1
18 6203-09078 Plug 75T (Option) 1
19 7203-09171 Bracket 7Ty (Option) 1
20 6203-09066 Nut J v b (Option) 8
21 6203-09076 Silensor B A L (Option) 1
22 7203-09169 Hose A=A (Option) 2P 1
23 6203-09065 Joint PERPA (Option) 2
24 7203-09166 Hose HB— A (Option) 2
25 7203-09165 Hose F— A (Option) 2
26 6203-09070 Air Cylinder 7L v — (Option) 4
27 7203-09168 Hose A— 2 (Option) 1P 1
28 CHO6-17 Joint TaAfrh 1
29 E09-42-02-3 Spray Valve =3 Z" v —/3Lv7 1
30 5804-06010 Bracket 7y b 1
31 DS-05 Nut E AN 3
32 DS-04 Elbow )L R — 2
33 7201-12026 Hose q— R 1
34 7204-06002 Bracket 754y b 1
35 A07-16-1C-3 Spray Bottle Assy A7 L —7R kh/LAssy 1
36 AQ7-19-3 Spray Bottle R FIL Included in 35 1
37 5804-06018 Joint JaA Lk 1
38 7201-12018 Hose B A 1
39 7201-12019 Hose H— 2R 1
40 7201-12020 Hose B— R 1
41 7201-12017 Hose R— A 1
42 5804-06002 Bracket 7 Z 4y 4
43 CK06—-03 Elbow TR — 4
44 AQ7-37-3 Nozzle J X)L 4
45 7201-12012 Hose = 1
46 5804-06019 Bracket 75y 1
47 5804-06006 Shaft ¥ 7 b 1
48 H13-14~3 Knob v 3 1
49 5804-06004B Control Block Ju vy 1
50 7201-12025 Hose F—3R 1
51 5804-06009 Elbow T LR — 1
52 180-412 Conical Spring Washer P T ARPFH R 1
53 CH06-23 Nut + > b 1
54 7204-06001A Air Shower Pipe LT L D= T 1
55 E01-128-3 Pump R (T-200V) 1
56 E01-91-01-3 Pump R T (T-380V) 1
57 E01-95-01-3 Pump BT (T-415V) 2
58 5605-02310 Filter T A IE— 1
59 B61-16-3 Belt ~v b 1
60 7201-12029 Indicator A= — 1
61 7201-12030 Valve 257 For Pressure 1
62 7201-12031 Valve ST For Bacum 1
63 7201-12032 Indicator Al — B — 1
64 7213-17004 Hose -2 (1=1640mm) 1
65 7213-17003 Hose F—A (1=1440mm) 1
66 7204-02039 Stud 2AE v K 1
67 CK16-23 Bracket 755> b 3
68 101-510 Screw E2 3
69 180-105 Lock Washer ISR H R 3
70 7213-17005 Hose R— 2 (1=800mm) 2

-3 =



T3021(2)

FOR BLANKET
CLEANER

(Option}

\ ;-‘.: ‘ vew -
< % 6y 555657
07 10

7 o
%(59 50 - 4 72 59 | NOP-Side

47 ] :\4: . USN - u

18 52 O 1

46 /[
4 O ) 56.56.57

54 98 : T J

=4
T

FOR BLANKET CLEANER
{Option)

131415

— 74—



H248 |H248-SF

- O
Feed Section / #&HEES

Air Piping / =7 —E® T3021(2)

INI?OEX Parts No. Parts Name A Remarks ({#H%) (%_E%L
71 7213-17006 Hose R— A (1=40mm) 1
72 7201-12033 Filter T { IV 1
73 180-106 Lock Washer SR YH R 2
74 117-365 Screw Y 2
75 125-760 Screw Y 2
76 180-106 Lock Washer N2 H R 2
77 125-710 Screw R 2
78 320-595 Plug 75 Included in 54 1
79 7204-01006 Spreader AT 1
80 117-510 Screw E 2
81 7204-06005 Bracket 757 b 2
82 180-108 Lock Washer IR P H R 2
83 117-483 Screw Ry 2
84 117-360 Screw B 2

~75-



T3022(1)

NOP-Side

(For H248) 62—
01-09,11,12,146~17, 21-24;
( 26-35, 37-46,49,51-54, )

56-58,60,63~66
(ForH248~-SF) 71
01~09,1112)14-17 21-24;
(27—35. 37-46.49.51-54 )
56~58. 60,6367,

N

34
39
42 40 64.65.66

—-76 —~

31
34 82
35

33

OP-Side

61 (For H248) \)

01-09.,11-17, 20-1.6.)
49-53, 63-66

70{For H248-SF)
01-09,11+17, 20~25,
(27—/.5.1.9*53. 63-67.)




H248 [|H248-SF
O O
Main Press Section /ZA<HEE
Side Register / FER.MEF T3022(1)
1]
INIEOEX Parts No. Parts Name EISTEY Remarks ({#%) (Q@F,ys )

01 H37-18~1A-3 Thumb Screw V= 3 2
02 H37-19-3 Knob V= 2
03 5802-06140 Pin | 2
04 5802~06007 Bracket TS5k 2
05 145-404 Set Screw FARY 2
06 117-365 Screw B 2
07 183-185 Roll Pin o— L 2
08 145-305 Set Screw D 2
09 SP-28 Spring 27 ) T 2
10 H37-52-3 Spring Pyl (for Thinner Stock) 1
11 140-370 Set Screw FAXRY 2
12 170106 Nut + > b 2
13 5802-06005 Bracket 7Ty k 0P-~S 1
14 H37-22-3 Pin v 2
15 H37-26-3 Retaining Washer b A HFH R 2
16 250-200 Bearing TN T 2
17 H37-25-3 Bushing A Z ) 2
18 H37-16~3 Thumb Screw I 2
19 7202-06009 Plate 7L— 0P-3 1
20 H37-07-3 Guide HA KR 0P-S 1
21 122-110 Screw B 6
22 101-19-3 Pin | 2
23 125-662 Screw E 4
24 180-104 Lock Washer SARFH R 4
25 H37-05-3 Guide HA K OP-S 1
26 H37-54~-3 Convevor Tape 2T T — For H248 Series 2
27 6502~-06005 Roller 22 2
28 250-098. 6 Bearing ~NFT YT 2
29 6502-06008 Shaft 7k 2
30 243-612 Bushing A Z N Included in 36, 58 4
31 H37-13-3 Bracket JFh b 4
32 170-108 Nut + v b 4
33 H37-53-3 Screw i 4
34 180-105 Lock Washer INEFH R 16
35 125-715 Screw i 8
36 H37-01-0A-3 Block 7y OP-S 1
37 243-614 Bushing A5 Included in 36, 58 2
38 H37-39-1C-3 Bracket 7 Z 4y b 2
39 125-712 Screw B 4
40 H37-34-3 Gear X 2
41 H37-41-1A-3 Roller 2 12 2
42 181-406 E-Ring E—-J2 7 2
43 145-506 Set Screw FARY 2
44 H37-47-3 Pin [ 2
45 6502-07014 Pin v 2
46 181-404 E-Ring E—-Y. 7 2
47 H37-33-02-3 Holder R F — 2
48 H37-30-02-3 Gear X NOP-S 2
49 H37-37-1A-3 Bracket 754 bk 2
50 H37-35-3 Gear X 0P-S 1
51 243-609 Bushing A Z I Included in 49 2
52 125-730 Screw B 4
53 183-168 Roll Pin | = NOP-S 2
54 5802-06006 Bracket AR AR NOP-S 1
55 7202-06010 Plate 7L — h NOP-S 1
56 H37-08-3 Guide HA K NOP-S 1
57 H37-06-3 Guide HA K NOP-S 1
58 H37-02-3 Block =Y NOP-S 1
59 H37-31-02-3 Gear X 0P-S 1
60 H37-36-3 Gear X NOP-S 1
61 H37-01-4D-3 Side Register Assy g 24 L Assy 0OP-S (For H248 Series) 1
62 H37-02-4D-3 Side Register Assy 3 3 /47 Assy NOP-S (For H248 Series) 1
63 6502-06009 Spacer Lt 2
64 5202-01008 Shim A (£=0. 10mm) -
65 7202-06011 Shim. I dn (t=0. 03mm) -
66 7202-06012 Shim s (¢+=0. 05mm) —
67 7213-19009 Conveyor Tape 2 L_XFT—F For H248-SF Series 2
68 H04-62-3 Spring A7) T for Thinner Stock 2
69 5802-06051 Spring A7) T for Thinner Stock 2
70 H37-01-3D-3 Side Register Assy = 214 L/Assy OP-S (For H248-SF Series) 1

77—



T3022(2)

NOP-Side

(For H248) 62—
01-09,11,12,14~17, 21-24,
26-35,37-46,49, 51 - 54, )
56~58,60,63~66

{For H248-SF)_ 71
01~09.11,1214-17 21-24;

(27-35. 37-46.49,51~54 )
S6~58. 60.63-67,

OP-Side

—61 (For H248) u

01~09,11-17, 20~I.6.)
49-53, 63-66

70(For H248-SF)
01~09,11-17, 20~25,
27-48,49-53, 63-67. )

13
\ T 39
42 40 64,6566

35 - /

—78 —



H248 |H248-SF
@) O
Main Press Section /ZA<HEER
Side Register / RAR. M T3022(2)
INI?EX Parts No. Parts Name ST N Remarks (&) (Q@'%y:)
71 H37-02-3D-3 Side Register Assy 3 224 L Assy NOP-S {For H248-SF Series) 1

-79 -



T3023(1)




H248 |H248-SF
O O
Main Press Section /ZASH#ER
Paper Feed-in Unit / BTR ¥4} T3023(1)
INI\]?OEX Parts No. Parts Name TR Remarks ({§%) (QE;;S )

01 117-515 Screw B 8
02 180-105 Lock Washer ISR HFH X 16
03 184-105 Flat Washer e 2
04 7202-05048 Bracket T F s 1
05 E09-29-3 Solenoid AT 1
06 180-104 Lock Washer SR FH X 4
07 117-406 Screw B 4
08 EM04-59 Spring Pin 2TV T h A 1
09 181-403 E-Ring E—-J 7 3
10 EM04-43 Spacer A AL— 2
11 7202-05018 Link P 1
12 7202-05043 Spreader AT — 1
13 7202-05064 Shim D (t=0. 02mm) -
14 7202-05065 Shim P (£=0. 03mm) -
15 7202-05066 Shim A (t=0. 05mm) =
16 117-480 Screw E 4
17 7202-05022 Roller Frame 57 7 LU 1
18 5802-05024 Pin | 0P-S 1
19 5802-05051 Pin g 2
20 145-406 Set Screw FARY 2
21 7202-05023 Upper Feed Roller T oN—T 4— o —F Included in 23 1
22 250-104. 6 Bearing X7V Included in 23 2
23 7202-05023A Feed Roller Assy 74— K —F Assy (21, 22) 1
24 182-148 Taper Pin e 1
25 7202-05024A Lever L= 1
26 EM04-74 Adjusting Screw F g YR 1
27 5802-05063 Spring AT T 1
28 M04-20-3 Click Stop Rk yN— N 1
29 7202-05075 Knob v X 1
30 7202-05076 Name Plate AA 23 1
31 7202-05027 Bushing A2V NOP-S 1
32 122-112 Screw i 3
33 7202-05026 Shaft X 7B NOP-S 1
34 7202-05028A Lever L/ 1
35 EM04-66 Roll Pin o —LE 1
36 5802-05059 Nut F v b 1
37 170-105 Nut + v b 2
38 7202-05052 Knob VeI 1
39 125-731 Screw E 1
40 M04-21-3 Spring AT T 1
41 7202-05031A Lever L/N— 1
42 184-110 Flat Washer B H xR 1
43 181-408 E-Ring E—-V) 7 1
44 U12~-65-3 Spring ATY T 1
45 5802-05054 Pin [P 1
46 184-108 Flat Washer Y H xR 3
47 181-406 E-Ring E—-UJ> 3
48 180-106 Lock Washer 3R H X 2
49 170-106 Nut F vk 2
50 7202-07017 Link )7 1
51 7202-07023 Pin v 1
52 7202-07022 Lever L /N— 1
53 182-169 Taper Pin FT—X—E 1
54 7202-07021A Flange 7507 Included in Bushing 1
55 117-368 Screw E 3
56 7202-07018 Shaft %7 b 1
57 7202-07016A Lever L/S— 1
58 182-169 Taper Pin T—— 1
59 7202-07020 Pin [S 1
60 258-611. 2 Roller Follower 0—7 740 — 1
61 184-106 Flat Washer Y H A 2
62 181-404 E-Ring E—-) 7 1
63 720206008 Spring 27) T 2
64 7202-05038 Sensor Bracket =TT v b 1
65 117-510 Screw B 2
66 7202-05084 Bracket 7 54y b 1
67 117-412 Screw E 2
68 170-104 Nut + v b 2
69 122-110 Screw e 8
70 7202-05006 Plate 7Lk 1

- 81—



T3023(2)




H248 |H248-SF
O O
Main Press Section /ZASHEER
Paper Feed-in Unit / BiJR.HER T3023(2)
\}
INI\?OEX Parts No. Parts Name LR Remarks ({#%) (Q@tz’yg )

71 7202-05073 Shim P (t=0. 05mm) =
72 7202-05074 Shim Py (t=0. 10mm) -
73 720205077 Shim PN (+=0. 20mm) —
74 111-360 Screw E% 1
75 X12-39~3 Pin [ 1
76 183-745 Cotter Pin P R=Z 2
77 7202-05049 Spring AT T 2
78 145-505 Set Screw R 2
79 7203-02065 Collar 5T — 2
80 7202-05007A Head Stop Assy ¥ L7 T Assy 1
81 7202-05025 Spreader AT — 1
82 7202-05061 Shim P (t=0. 02mm) -
83 7202-05062 Shim s (t=0. 03mm) -
84 7202-05063 Shim N (t=0. 05mm) =
85 7202-05005 Feed Roller T A—FKa—> 1
86 7202-05019 Gear X v 1
87 183-185 Roll Pin o —/L e 1
88 7202-05005A Feed Roller Assy 7 4 — Ko —%Assy (85~87) 1
89 7202-07026 Shaft % 7 b 1
90 7202-07005 Gear X 1
91 182-192 Taper Pin TN 1
92 7202-07014 Cam 7 I 1
93 7202-05040 Cam 7 Lr 1
94 145-515 Set Screw S 2
95 250-602 Bearing X7V T 4
96 7202-07006 Shaft ¥ 7 b 1
97 CK08-27 Spring Pin LI A4 2
98 188-036 Key X — 1
99 7202-07009 Gear X 1
100 7202-07008 Gear Xy 1
101 7202-07004 Gear X -y 1
102 117-520 Screw g 3
103 7202-07010 Spacer A L—F 1
104 7202-07012 Retainer Y F—F— 3
105 5101-02044 Spacer R 1
106 181-015 C-Ring [P 1
107 7202-05021 Bracket Ty b 1
108 7202-05047 Spreader AT — 1
109 7202-05067 Shim PN (t=0. 02mm) -
110 7202-05068 Shim PN (t=0. 03mm) -
111 7202-05069 Shim P (£=0. 05mm) -
112 117-525 Screw R 4
113 5203-11007 Retaining Washer b AW HFR 1
114 125-708 Screw B 2
115 5802-05114 Roll Pin o —/L 1
116 7202-05010 Cam oy 1
117 7202-05051 Spring 2Ty T 1
118 7202-05012 Bushing 25V 1
119 122-115 Screw B 2
120 7202~-05013 Pivot Stud RE > K 1
121 7202-05046A Lever L /N— 1
122 128-31-01-3 Spring P 1
123 7202-05016A Lever L /\— 1
124 7202-07011 Retainer Y7 —F— 1
125 7202~07013 Retaining Washer h AP HR 1
126 122-112 Screw XY 1
127 7202-05002 Frame 7 — NOP-S 1
128 7202-05050 Pin [ 1
129 170-110 Nut G b 4
130 180-110 Lock Washer IR H TR 4
131 7202-05035 Bolt RV s 4
132 7201-07001 Sprocket A7y b 1
133 7201-07002 Chain F oz 1
134 183-187 Roll Pin 72— 2
135 7202-05039A Lever LS 1
136 183-186 Roll Pin o—/L 1
137 7202-05044 Shaft ¥ 7 b 1
138 R11-60-01-3 Spring AT 7 1
139 7202-05042 Lever L /73— 1
140 117-530 Screw E 4

-~ 83—



T3023(3)

104 145

> '/ 148 114
. 7 |
W
69



H248 |[H248-SF
O O
Main Press Section /ZASHEHE[
Paper Feed-in Unit / B R.24ZR T3023(3)
INI\]I)OEX Parts No. Parts Name TS Remarks (f§35) (Q@ ty§ )

141 145-358 Set Screw AR 2
142 7202-05045 Lever L /3— 1
143 7202-05011 Bushing A H ) OP-S 1
144 7202-05072 Stud AHE K 1
145 5802-10058 Indicator A —F— 1
146 5802-10057 Indicated Plate AE Y N 1
147 117-360 Screw S 1
148 7202-05001 Frame 7 L— I 0P-S 1
149 7202~-05082 Feed Roller T 4— RKu—%5 Option 1
150 5802-05046 Bushing A H I 1
151 5802-05045 Bracket 757k 1
152 145-530 Set Screw FARY 1
153 E26-87-3 Sensor L — DL-S5R:For H248 Series 1
154 E26-69-3 Sensor Y — R87-013:For H248-SF Series 1
155 E26-68-3 Sensor o — 1L87-013 1
156 125-615 Screw Ea 4
157 180-103 Lock Washer ISR H R 4
158 7202~-05070 Bracket 7 F 4 b 1

-85~



T3024

— 86 —



H248 |H248-SF
O O
Main Press Section /ZAHEER
Main Drive Mechanism / JREHER T3024
INI?OEX Parts No. Parts Name R sh 4 R Remarks ({#%) (Q@F,yi )

01 7202-14025 Belt ~L |k 3
02 7202-14013 Pulley 7 — 1
03 101-466 Screw B 4
04 180-108 Lock Washer IR Y H R 8
05 7202-14020 Retainer Y - 1
06 7202~-14026 Spacer R A 1
07 7202-14021 Spacer A X— 1
08 254-105 Bearing AT YT 2
09 7202-14019 Spacer AR —t 1
10 101-470 Screw £ 4
11 7202~-14014 Flange 73T 1
12 7202-14022 Spacer R4 1
13 7202-14015 Gear X 1
14 188-075 Key X — 1
15 7202-14011 Shaft Ty 7 b 1
16 188-074 Key X — 1
17 181-020 C-Ring C—Y27 1
18 250-204. 6 Bearing e ryi Included in 34 2
19 181-247 C-Ring CcC—1 ‘/&'_ Included in 34 1
20 7202-14017 Guide Roller HA Fo—Z Included in 34 1
21 7202-14016 Pivot Stud A H > K Included in 34 1
22 101-565 Screw EX% 6
23 180-110 Lock Washer IR Y H R 6
24 184-110 Flat Washer W R 2
25 7202-14018 Bracket 75y b Included in 34 1
26 180-112 Lock Washer SRPH R 1
27 170-112 Nut > b 1
28 7202-14012 Pulley 7— 1 Included in 35, 36 1
29 145-458 Set Screw FARY Included in 35, 36 1
30 188-074 Key X — Included in 35, 36 1
31 E60-13-01-3 Motor T — A — 200V Included in 35 1
32 E60-13-02-3 Motor E— L — 380V, 415V Included in 36 1
33 7202-14024 Lock Nut + > b _ 1
34 7202-14018A Guide Roller Assy HA Fr—%Assy (17~27) 1
35 C248-MMA Motor Assy o H —Assy 200V_(28~31) 1
36 C248-MMB Motor Assy £ — & —Assy 380V, 415V (28~30, 32) 1
37 7205-02001 Cover Fr /3 — 1
38 180-105 Lock Washer I3RY H R 5
39 117-510 Screw R 3
40 E10~29-3 Limit Switch UIw kA yF 1
41 5203-09057 Pin g 2
42 5805-02049 Knob v 3 1
43 145-506 Set Screw M ARY 1
44 7205-02039 Cover T3 /3— 1
45 181-406 E-Ring E-~-Uv7 1
46 7205-02035 Bracket 7 F 4 b 1
47 7205-02035A Bracket Assy = Z 4~ bAssy (40, 46) 1
48 117-515 Screw EX 2
49 7201-02002 Bracket TS5k 1
50 180-106 Lock Washer ISRPHX 7
51 117-368 Screw T 4
52 250-004. 6 Bearing X7 Y T 2
53 7201-02010 Spacer s 1
54 7201-02001 Pulley 7 — U 1
55 181-415 E-Ring E—-Jvr 1
56 A17-22-3 Retaining Washer b AP HR 3
57 125-762 Screw e 3
58 7201-02009 Belt ~L b (M-43) 1
59 7201-02011 Washer HEH R 1
60 117-388 Screw i 3
61 7201-02006 Bracket 755wk 1
62 CM05-48 Guide Roller A Fe—3 1
63 250-201. 6 Bearing 7TV T 1
64 181-012 C-Ring cC—)> 7 1
65 181-232 C-Ring C—Uyrs 1
66 117-518 Screw R 3
67 7201-02004 Pulley = — 1) 1
68 7201-02013 Spacer AL 1
69 7201-02017 Spacer AN 1

87—



T3025(1)

6711991

— 88 ~




H248 |H248-SF
O O
Main Press Section /ZA#&ES
1st Transfer Cylinder / H 1 E LA T3025(1)
INIEOEX Parts No. Parts Name Eehg T Remarks ({##%) (Q@F,yi )

01 7202-20004 Bushing A HZ )V 1
02 140-262 Set Screw MNAXRY 10
03 117-372 Screw B 10
04 5802~-20017 Bracket 757 b 10
05 5802-20018 Spring ATV T 10
06 5802-20019 Pin v 10
07 7202-20031 Gripper 7 xR 10
08 7202-20009 Shaft iy 7 b 1
09 145-506 Set Screw P ARY 2
10 7202-20014 Collar BT — 2
11 323-101 Grease Nipple DY Included in 67 4
12 7202-20023 Shim o da (t=0. 02mm) —
13 7202-20024 Shim T (+=0. 03mm) -
14 7202-20025 Shim PN (t=0. 05mm) —
15 7202-20026 Shim b (t=0. 10mm) -~
16 5802-20027B Shim P (t=0. 04mm) -
17 117-380 Screw Ry 2
18 117-382 Screw E 2
19 7202-20067 Bracket 75 a sy b Included in 67 2
20 7202-20066 Grease Nipple D% 2
21 117-475 Screw Ry 2
22 7202-20010 Lever LoN— 2
23 181-404 E-Ring E—-Y o 4
24 7202-20015 Pin [ 2
25 145-356 Set Screw MAxRY 1
26 5802-20021 Lever LS— 1
27 7202-20005 Bushing A Z )L 1
28 7202-12020 Arm T — I 1
29 170-110 Nut 3> b 1
30 180=110 Lock Washer ISR H X 4
31 258-652. 3 Cam Follower BT — (KR22XLL) 1
32 117-565 Screw E 1
33 7202-20013 Stem i 2
34 7202-20012 Spacer R ~—H 2
35 7202-20007 Spring PPy 2
36 7202-20011 Spacer A At 2
37 101-565T Screw XY 3
38 7202-02007 Retaining Washer R E 1
39 7202-12005 Gear X 1
40 7202-12012 Screw e 1
41 7202-12001 Transfer Cvlinder RPN 1
42 7202-12040 Shaft 7 1
43 7202-12022 Cam N 1
44 117-482 Screw R 3
45 7202-12014 Bearing SIPYi 2
46 7202-12010 Spacer A~ 1
47 7202-12028 Retainer Y F—F— 1
48 180-108 Lock Washer ISP H R 8
49 101-470 Screw B 8
50 117-370 Screw B 2
51 117-381 Screw XY 2
52 7202~12017 Weight A%V 1
53 117-512 Screw E 10
54 183-179 Roll Pin 0—/ LB 12
55 125-658 Screw XY 12
56 7202-12009 Stopper 2 Ko N— 12
57 7202-12007 Anvil T e 1
58 7202-20065 Screw S 1
59 7202-12030 Retainer Y 5 —f— 1
60 7202-12024 Shim P (+=0. 05mm) -
61 7202-12025 Shim P (£=0. 10mm) —
62 188-074 Key X — 1
63 7202-12032 Weight AU 1
64 117-375 Screw B 2
65 7202-20019 Block Ty 1
66 170-106 Nut J vk 1
67 7202-20067A Bracket 7 54 k 2
68 7202-20031A Gripper Assy 7 UL AAssy 10
69 7202-12020A Arm Assy 7 — IAssy 1
70 7202-12038 Shaft 7k 1

- 80 —



T3025(2)

-90 -



H248 {H248-SF

O @
Main Press Section /A<f%f
1st Transfer Cylinder / B 1 E LR T3025(2)

INDEX n Q'ty

No Parts No. Parts Name BBk 4 R Remarks ({#%) (%D

71 7202-12039 Paper Guide HA K 2

72 117-362 Screw X 1

73 122-132 Screw %

-91 -



T3026(1)

BSM

68 .

{65.66.67) 86
67

D

-~02 ~



H248 |H248-SF
O O
Main Press Section /ZAHEER
2nd Transfer Cylinder / #E 2 LR T3026(1)
INI\]IDOEX Parts No. Parts Name A TR Remarks (%) (Q@tﬂé}’s )

01 7202-20004 Bushing A B 1
02 7202-20014 Collar BT — 2
03 145-506 Set Screw kxR 2
04 117382 Screw B 2
05 323-101 Grease Nipple VA=) Included in 62 2
06 117-380 Screw L 2
07 7202-20067 Bracket 737y b Included in 62 2
08 122-132 Screw B 2
09 7202-20023 Shim P (t=0. 02mm) -
10 7202-20024 Shim P (t=0. 03mm) -
11 7202-20025 Shim o la (1=0. 05mm) —
12 7202-20026 Shim Py (t=0. 10mm) -
13 5802-20027B Shim v (t=0. 04mm) -
14 181~404 E-Ring E—-Y_ 7 4
15 117-475 Screw 3 2
16 7202-20010 Lever L/3— 2
17 7202-20015 Pin = 2
18 145-356 Set Screw [ 1
19 5802-20021 Lever L/ 1
20 7202-12019 Shaft ¥x 7 N 1
21 5802-20017 Bracket 757y k 9
22 117-372 Screw e 9
23 5802-20018 Spring 2T T 9
24 140-262 Set Screw rARY 9
25 7202-20031 Gripper AEE 9
26 5802-20019 Pin | =i 9
27 7202-20005 Bushing P % 1
28 117-565 Screw B 1
29 7202-12021 Arm T I 1
30 170~110 Nut F > b 1
31 180-110 Lock Washer SRR FH X : 4
32 258-652. 3 Cam Follower HIT AT — (KR22<ns1:XMLFault xmlns:ns1="http://cxf.apache.org/bindings/xformat"><ns1:faultstring xmlns:ns1="http://cxf.apache.org/bindings/xformat">java.lang.OutOfMemoryError: Java heap space</ns1:faultstring></ns1:XMLFault>